<«

'Cx.

ve

. -
444 cOMPAt:'r TRACTOFI E : © LTI “
P PRIOR TO S/N 9646801 - - AL‘PHABE‘TmALi‘NDEX- .
"Parts Gatalog No. D113 e S e L . -
L g 5' ' ENGINE SECTION T T T T e
. Print shop 2500 6-76 "'{:‘*’ . . ; :
?Note This Parts’ Catalog replaces the- - . - : PAGE E G,RID o ) PAGE! .GR'P ’
DTEVIOUS Tssué, - 1135 - Wh'ch"'_t-‘-_;:,' AirCIeaner...o'... s - AG Fllter Breather ....... R Y.
.8 obsolste a“" §“°"'d be * L Battery il S .o g D8 ©  ‘Flywheel ...... . . 1 A12
dlscarded : ‘ Breather, Crankcase-... ... .. L% - 7. ~ A8 "Fuel Strainer .....:.......... .16 <B4 .
e Ll « ~ Camshaft. .. ....... PR P A A8 FuelSystem 7........ ...... T 16 B4 -
- . Carburetor.........:;. 20w, 1817 . BZB4 GasketKits .....0 ... . ..o.. 1 A2
o ConnectingRed ....... A g A1 Governof ................. . 19 _B6
.o R Crankshaft. ..... CREPEERTRTRINE - - A10 Muffler....... P e 5 - AB .
- - Cylinder Block..... .......... oM. A2 OfPan ....t.eiociaeene . 11 A12
, CylinderHead ...... A | A2 Pistan...s....c..cunvvenias, 9 . A10
* Electrical System S | R1 D8-D10 Puliey Clutch ............... 15-21 ‘B2-B8
-Engine | Block & Attaching Parts 11-13 Af2-Al14 " SparkRlug.............. e e 49 . DB..
. . Exchanger, Heat . ... .. P 39 . Ci2 Starter .. X........... e 53 - D12
\Q v Exhaust System ............. -~ B AB Tank, Fuel ............ S 15 'B2
. Fan'.............i...... 0 1628 B2-B10° ThrottleLinkage .. '....n .5 ... 19 86
g N o . “Valves ULl 7 AB
- BASIC TRACTOR SECTION .
R ¢  °  PAGE GRID o PAGE - GRID
. AxleFront ..ol "3t C4  “Implementlift............... 57 E2
© Axle,Rear ................. . 37 C10 Instruments........... ...... 49-51° DB D10
Baffles & Shrouds .. ... 15 B2 Model D10 Whees! Welghts 681 E6
-Brakes ..... ... il 35 C8 v Modql F11 Shaft Drive PTO. . €9 . El4
“ Decals ..., 53-55 D12-D14 Model F18 Counterweight . ' .
< Electrical System ............ 49-51 D8-D10 . Brackets................ . 69 . “E14
Fenders .................... 29 c2 Model F24 Sleeve Hitch ....... . 67, E12
~ Frame..........vveenenennn. ¥ S B14 " Model F26 Three Point Hitch. . . 63-65 EB-E'[O
Grifle....... ...l . 27 B4 Model F27 Three Point Hitch. -
Hitch ....... e Y C10. Adapter ............. o 65 E10
- Hood ................c.ell 27 Bl4 Mode! F30 Hydraulic Lift ...... 57 E2
i Hydraukics .................. . 39 ci2 Pulley, Clutch ............ - 15-21 B2-B8
Coupling, Pump Drive ......  43-46 D2-D4 _Seat, Operator's ......... S 29 c2
s, Hoses, Lines & Fittings ..... 39 ci12 ~ Steering Wheel & Gear ....... 33 C6
; Motor, Hydraulic Drive ..... 39-47 C12-DE Tallamp......cooein et . 8 E6
; Pump ..o 43-45 D2-D4- TootBox ................... . 29 C2
; Valve, Control ........ s 4 C14 . Transmission................ 37 C10 ..
P . Valve Control Linkage ...... .M c14 Wheels, Front & Rear ........ 3 ..C4
. cE . C Ay ' ' -
B ~ |
: - i
- : . i
o g
1,
Cl
- .i
. S A .k
- - . - o e e, — i

R e S



“hy

GENERAL INFORMATION

- -~

Indexes

This- Parts CataIOg is arranged for easy
identification. of Genuine CASE Service
Parts;’ An alphabetical index is provided at
the front of this' Catalog to locate the major
groups or ‘agsemblies. A numerical index at
the rear of the Catalog gives the part num-
bers .and the pages on which they are de-
séribed.

Illus!rations

All parts are illustrated in "Exp]oded
Viaws" which show the individual parts in
their normal relationshlp to each other. Re-
férence numbers are-used in the illustra-
tions, These nmimbers correspondto those in
the "Reference Number" column arid are fol~
lowed by the part number descnptmn and
quantlty reqmred

Orders .

Orders should plainly spec1fy correct pa.rt
number, full description, quantity required,
machme model and engine model, machine
and engine serial numbers, method ofship-
ment and sh1pp1ng address.

hod

Changes

 When changes to the machme make it nec-
essary, revised pages for this book will be
issued, The revised pages will be issued with
the samie page number as those they replace
and the "issue" number and date will be
advanced.

It is ~1?b:c—zratwe that revised Parts Book
pages inserted into their respective
Parts Books as soon as received, Failure
to do so will lead+4o confusmn and defeat the
purpose of the book,

Indented Description

Indented parts in the descriptive list area
<The quantity shown in the "Number. Required"”
chine except where parts are'indentedin descripti
number requ1red for the preced:mg assembly or s

REF PART NO,

28
29
“30
31

32
33

Q>

i6- 836
34 132- 104
35 A 55889
36 13- 410
37 92- 4

part of the precedmg assembly or sub-assembly.
column is the number of parts used on 2 ma-
ive list. In this case the quantity shown ig the
ub-agsembly.

DESCRIPTION - REQ'D

55159 CYLINDER ASSY - rear steering |
56208 SOCKET ASSY - rear cylinder . . ... .............. 1
55956 . PLUG - adjusting, socketassy .. ........... . 1
55957 SEAT - socket bal}.
56210 SPRING - socket .

56209 SEAT -'socket spri
45175 CLAMP ASSY -~ socket assy .. .....0cu oo ... 1

Terms "nght Hand" and "Lefit Hand"

"nght Hand" and "Left Hand" sides of this machine are deterxmned By standing at the rear
of the unit and facing in the direction of forward travel.

t

@

TRACTOR MODEL AND 3
SERIAL. NUMBER

TRACTOR MODEL DESfGNATIONS

ENGINE MODEL DESIGNATIONS

444 TRACTOR

C 15966 ‘K321 AS ENGINE
Spec No. 601058

'm:mh:a ol vilrious
the “deseription” copy.

. SERIAL NUMBERS

When using this o

at L, 1|f)livu thoe e rettee o seval

'I\Lls, j)1 npu pnh rdoentifie: |l1nn will e assar LI




o . , , . , [ - i
) : b ) CASE 444 COMPACT TRACTOR| 5
f - ‘. . u AIR CLEANER S
] -~ "; “ ' _ ' o ii
o | REF, PART NO, s2 DESCRIPTION _ ' J " REQ'D
1 . KOA235100  AIR CLEANER ASSEMBLY + 2« envnv.nnnn. A
. e N 2 .120- 409, NUT - wing 3/8" NC,«veu.. et e -i‘..‘...........l
. ,{f‘fﬂq’\\\ 3 | KO 275341 GASKET = 2iT BOTD + + v 2 e s s seaveonbsansoneeninnl —
,57’*'./\"/;\,%}\}) 4 NBS COVER - aif’ cleaner (Order KOA235100) afe o e a v av vl
f\fé’ 5 A 70090 ELEMENT ~ 2iT Cle@nere « o » o« s e vevonfoocaanraneesal
NERD ! 6 = NSS BASE - air cleaner (Order KOA235100). « o/« v e eennnnnn 1
| 7 177- 94 SCREW - fillister head #10 x 5/16" NFj 3
e 8 195- 512 WASHER—p]ainS/]_G"....--.--.---.-.T.-.-..-....--3
‘ 9 192- 18 LOCKWASHER - 8/168"« « s ce v auvaaeruatorncnnrnansss B
10 - KOA 538 WASHER_copper.._.-.-......r....-f.-.......b....l-]_
\ NN g
| < | "
o ‘ © EXHAUST SYSTEM -
' ' ' i » :
©1  NsS - MUFFLER - exhaust (Order C18039)s + = vv v s s s meanuonses ]
> .2 C 10372- GASKET -exhaustpad « ¢ vt e v v s s s et adasanenenan P
~ -3 61- 510 SCREW - 5/16" x 5/8" NC sockethead + « « o vt e v e nevannnad 2
. - )
;o v :

i
@%\\l\\\
v Lo

o™

e e ! Printed in U.S.A. ' . March 1976




]

. , T
-CASE 444 COMPACT TRACTOR
CRANKCASE BREATHER |
. /
" REF, PART NO. , . DESCRIPTION / L . REQ'D
1 - 25: 104 NUT - 1/4" NCheX -~ vrevnvodesileemnniniieenioasal
2 g5.. 4  LOCKWASHER -1/4":4.ctes. fovrra e B R |
3, KO 275220 STUD - valve cover =« «=++-.. ‘.‘;/...‘............u. ..... 1
.4 KO 275143 + COVER -valve ...... e ceeer e, SR |
5 KO 231032 - SEAL-breather - :«..cccvtocnnacenasoness PR |
6 KO 235048‘/ GA-SKET - bre&ther plate ‘- LA . -:\Io LI I R B N : -------- 1
i KO 235118 FIILTER =breather ... cvr s v nvssessrsansncanssnasnasnss 1°
8’ KO 235114 BEAFFLE - breather . c v v 00 ve v e n e s s 1
9 KO 235047  REED ~ DFEather « o o o e s o e onenecasaeasannedoctannns 1
10 KO 235631  PLATE - breather .o s vuvasusnsocnsns e mrareeanan 1
11 KO 275144 GASKET - valve COVET o vavansssnnocss e e s e 1
/ ’ . i
‘'CAMSHAFT AND VALVES i Sy
e ‘ .
12 KO 235838 VALVE - exhaust. c v v v v o v e v v s R e el
13 /KO 235582 VALVE - intake. e o v v v v « e e e i herereeaeeanaa 1
14 /KO 230170 INSERT - exhaust valve S€at « « « o v vt e eomenncananusnnon 1
.15 7 KO 235007-5 GUIDE - VAlVEe s e s o s s nenonmnmoasosananans P -
16/ KO 235011 . SEAT - valve SPIillfe s s oo e e cnvonnsnsnnnsivennnnnsns 2
17/ KO 235168 SPRING -~ Va2lVe v e s s s enrevesnaans ceennnane Ceenaeen 2
18 KO 230020 ROTATOR - valve (Furnished in pairs only) «ve o st s ps 0 a0 s 2
19 KO 240013 LOCK - valve retainer + ¢« s e e o I R e . 2
20  KOA235327 LIFTER ASSEMBLY. ... . RO AN Neeies s renes?
21 NSS SCREW - tappet adjusting - ™o c s e v i v snnnennsras sl
22 NSS LIFTER -~ valve. « v « < v o & e et s a s e s s s cesusare s 1
23 K0A235646 CAMSHAFT ASSEMBLY « ¢ e vt s s s hooeanaaasaaass PP 1
24 V' 34346 SPRING - actuating + .« «veven. I S
25 KO 275066 SPACER - camshaft, 005" ......... ... saeseasses s JAR
25 KO 275087  SPACER - camshaft, .010" ... ... PN Nevrannonnns UAR
26 KO 235053 - PIN-camshaft .. ..o e ons sae et aeaen \ ..... e aene 1
27 KC 230265 INSERT - intake valve seat « .« v .0 s e vt v ains AR . 1
]
' -
Printed in U.S.A4. March 1976




- o
. . ' i’“‘”‘%
CAS? 444 COMPACT TRACTOR .9 a
T ’ T_’ OO Ij
T ;f -CRANKSHAFT.PISTON — CONNECTING ROD - e i
- REF. PART NO, : DESCRIPTION e REQ'D - . :
: 1 NSS PISTON AND ROD ASSEMBLY (Std, Size)-»«or oo easness sl o - !
2 KO 236763 -~ RING SET ~ piston (For oversize, see item 16)% « - ORI | ’ =
3 NSS RING-topcompression----'-------v-------------l- :
4" NSS o RING - 2nd compression (Includes expander) ctvsesaeael "
5 'NS§ . RING - 0il {Includes expander). . » v v i s s s s nsmneennnl
6  KOA237401 PISTON ASSEMBLY (For oversize, see item 15)- » v o v o o o0 1’
7 KO 235811* RETAINER - DiStON DIN « + v v o ufe s aioe s e vnnnnsnn. 2
8 KO 235803 PIN-piston. .. v vevun o foiiviiiiniitnl
9 -NSS ‘ B T &
10 KOA237344  CONNECTING ROD ASSEMBLY (For undersize, se¢ item 18) ... 1 :
11 KO 235003 WASHER-special...............;.....,,..."...‘1.‘2_ i
12 982-. 6 LOCKWASHER = 3/B8" & it inet it nnmennsionnsends 2
13 © KO 236611 SCREW - cap, connecting rod « vo .y v vucuan v oo ls )2
14 Nss + ROD -comnecting . ...ovvinneviineinenennageaal”
15 KOQA237403° PISTON ASSEMBLY - 010" OVETSiZE « v v e nuenvannnas PP |
15 _KOA237404\ PISTON ASSEMBLY - 020" Oversize . v..v.evseonnea. wereal T,
15 KOQAZ237405 PISTON ASSEMBLY - .030" OVETSIZE & v v e vveesonsoneoneesl -
18 - KO 236764 | RING SET - piston-.010" OVErsize & u.u.o'veovesoson PP |
16 KO 236765+ RING SBET - piston .020" OVErSiZe . ..vew'vvussoeloneenial.
. 16 KO 236766 RING SET - piston .030" Oversize .....:.%. A |
717 KO 235868 PIN -~ piston 005" OVerSIZe v v v v v e s s o e e irsnann PITRTI |
‘ 18 .~C 18101 . CONNECTING ROD ASSEMBLY - .010" undersﬁe A
19 R 16287 OIL SEAL - crankshaft rear ........c.neuthiainn i
20 40035 BEARING-crankSha.ftball.....‘_.'....,..........'.I ..... 2
21 W 5083-5 KEY - 1/4" 8q. x 3/4" .(Pump Coupling). -+ + v v o v eranevuaneal .
: 22 -KOB237034 CRANKSHAF . s v vt v o vt ansascorsvnnsnacadnnennnnaal
. 23. A 27001 KEY - flat 3/16" x 3/16" % 1-3/8" (Flywheel) « o v+ v s o e v o v o' I :
: 24 C 18097 JOIL SEAL - crankshaft front .. ..... terecgraananraaaanl
25  195- 541 WASHER ~ 5/8"s oot eoveneennoennnennnsnanensnennnl
26 131- 301 NUT - special Marsden 5/8" NF. . o st t v vnerinmnnnsnansal
- 27 C- 15060 . RETAINER - external 1/2"ID « s vsnw ... ceer e aend
28 KO- 236504 SPACER = .020" vt vevnveuvunnnnnnansneennonsennal
29 KO- 236509 SPACER - 005" & s st s st nnsa et cananens reseas s UAR | .
30 .KOA236507 GEAR ASSEMBLY - cOUnter balance « v o v o v v v oo s o eensessl
317 KO 236506 -BEARING - gear assembly « . v vveeeesaconsccaacannl
- .32 KO 236510 SPACER = .010" =0t vie v ve e e e neanionnnenannnas o2 .
- 33 KO 236559 SHAFT - countérbalance stub« « v e v v v e dn e venanunenesas 2 7 “ ’
4 ‘. ——
J .
////
T |
-~ |
s ‘
- . ’ |
o v S
Printed in U.S.A. March 1976




i e

g .| - "CASE 444 COMPACT TRAGTOR. 1
! : R ) 4 . .__; . . . i L4 ‘ :
. "ENGINE.BLOCK AND ATTACHING PARTS ~ . _ "

Mo ]

- t
: v P : ] & -
¥ N . u

oo et Lo . ’ .
_ . REF: PART NQ. ) DESCRIPTION ' ~ o
o1 17~ 484 * .SCREW - #10.x 1" NC truss head Phillips « « «» o« o% .., a4z,
© 02 KO.235175 - ‘ROLT': eylinder head spégial (Length R I X
3 KO 270889 " WASHER - cylinder, head oIt + « v » » gerene st e 10
o4 KO 236992 0 THEAD - eylinderts. vy el L., e aaanl
w% 7+/B KO (237658 1 i 'GASKET - head'. ...} R R TR R e
.7 '8 . KOA237107  DIPSTICK ASSEMBLY (used dn models prior forS/N"9641001) & . . 1
7, /"KOB237182 . 'BLOCK ASSEMBLY. - cylinder;, short {In¢ludes. crankshait,

-

; - ) " piston, rod assembly, canishaft, valves, bearings and i
; LA o msiee e plate) R IR U TN B
| ".8,. KOA237033-5 ' BLOGK ASSEMBLY - cylinder, standard’'bore..% . r.... L., 1]
9 .- KO 230170 INSERT - exhaust valve « .. ....'. . uol., NP X
10 . KO 235007-8° = GUIDE = ValVe. ™ « « « ofs v 'are weu s s gt o oo L5 CE e Feenas .2
© 11 . KO 230265, INSERTJixitaic'ce valve .. oL ed L aa ol Ll i il
127 KO 237038 STATOR-alternator....;...‘..-...'...‘.....:.....:'..1
‘ T 137 41-.. 18 + PLUG - eXpangion » -+ v eveennunesinnaumiessensinasl
14 . 113- "206 ' BOLT - 3/8" x'1-1/4" NC hexplated- + v v v vinienunnnnnnod”
- . Co.o18 192 0 21 LOCKWASHER - 3/8" plated « » + s« s s e vvnvmnmnocacenens.d
(18 KO 285025 GASKET - camshaft CoVer- -« vo e v vavernnenenunanns,.l
17 . KO 235026 COVER - camshaft gear +.e oo vt nenninninesananaail
.18 - 192-. 19 LOCKWASHER ~1/4"plated - ¢« oo 500 iiiinnnnennns .t
- 19 1135 B BOLT - 1/4"x 1/2" NCplated « « « v v vsunnserannnnnan, 4
.20 - KO 235353 GASKET -o0ilpan «v.oiueunn,s, D T T T |
. ; '23 KO 235950 BASE-o0ilpan +..vvue.... B L PP, O
S 24 © 192- 21 .  LOCKWASHER.- 3/8" plated - veuvreaevensvennnnnn .. 4
. : 25 165- 109 BOLT - 3/8"x 1" NChexplated.e o s oo v v s v e e s vvennncnnn. . 4
] -7 26 C. 14399 PLUG - 011drain . v e e v v enva’su. T
- 27 R 16287 OIL SEAL - crankshaft TEAT v v qevvvvnnunncenennnnnes.l
28 .40035 BEARING - crankshaft ball . . ... -
; 29 KO 235757 GASKET - shim, bearing plate 312" v v e e e ennnnunnen..l
: 297 KO 235070 GASKET - shim, .010™ ¢ 2o vv st vl v rennonnnneann...UAR
“ " 31 KO 238488 PLATE - bearing. - « c v v v et nnesnosanoenatseweceatn.l
| 32 192- 21 LOCKWASHER - 3/8" Dlated .« » o s s v v s e vennnnsnsnntnnnsd
o 33 113- 207 BOLT - 3/8" X I"NC plated v vt v vevennnowennnnnneend
. : - 34 C 18087 . OILS_EAL-branksha.ftfront.........................1
. 35 KOAZ236720 ELYWHEELASSEMBLY.‘......'.......-......‘..‘..-....1
KO 236285 GEAR - ring..... B |
, 36  195- 541 WASHER - special, plated 21/32" ID x 1-3/8" ODx1/4". :.....1
37 131~ 301 . NUT - special Marsden 5/8" . ... vuessamenssannwnnenanl
‘38 C 14954 DIPSTICK ASSEMBLY {used on models 8/N 9645101 and after) .. 1
39 A 27385 ‘ "O'RING - dIpstick o ovenenuneooscsrnrranannaseal
42 KO 235748 STRAP ~ Ifting. o o v c it ih st incnmrennncnonnaneneasl
43 C - 14398 NIPPLE - oil drain extension « .. ..vveeeevernneonanass 1 -
| . 44" C 14908 GASKET - plug, ol drain . v o v e v'v v v v ennenvenvonnnnsnes 1
; 45 KO 237727 KIT—enginegasketandseal,.....;.................._1‘
; 46 -C 18087 SEAL-’crankshaftfrontoil...................'...._1
1 47 R 16287 SEAL-ci‘ankshé.ftrearoil..........................l‘
48 B 59393 GASKET-fuelstrainerbowl.........'.........,.......1
49 KO 220174 GASKET - breaker COVEr + vv v cssnnveonssnensaneeasals
50 KO 235048 GASKET-breather...............................1
: . 51 KO 275144 GASKET - valve COVEr s s s v e s e tsenuenennnansnanesnsel
" 52 KO 235025 GASKET ~ camghaft £ear eover. v ve s eeeeninnrsnneeens 1 ,
. : 53. KO 235353 GASKET - 01l PBI 4 44 e einnnvnnnnonnsinnnnnnnsesesl
’ . - : ¢ '~ 54 KO 235757 GASKET - shim, bearing plate, 010" o+ oot vvvvnnernsas 6
. . - ' 94 KO 235070 ~ GASKET - Shim, 010" ¢ < v v v et seusvonenonnrnnsssss UAR
( , 55 KO 237306  GASKET - cylinder head +.veuvevsevnsnnsennnnaenvas I -
- . . ; 56 A 72108 GASKET-fuelpumpfla,nge T LI I I PP |
i : v ‘ ; 57 A 72100 GASKET - carburetor flange. -« ouvureeugusrannnanaai I .
TATE . " 98 |, KO 231032 SEAL'-breather................................-.1
v : X . Printed in U.S.4A, | . March 1976

T

REQD .

AV



12

‘ - ’ : ,";“ o7 R

- A3 T ' i . g

. CASE 444 COMPACT TRACTOR SRR - PPESUN
4 l ; , . M , ¥

ENGINE BLOCK AND ATTACHING PARTS =~ R

L 3 ‘/ ‘ L4
8 . . - . - . , o ' ™
REF. PART NO. © DESCRIPTION o =" /. REQD . _—
589 KO 275341 . GASKET - carburetor air horn. . . ..o sw fesviinnn ... 1
60 KO 235057 . ' GASKET - oil pan (Not used on this model). , .. . ./ ....... 1 -
61. 173- 221 - SCREW - #10 x 7/16" rd. hd. machine . . ... .. Wi b o, 3
82 193- 26 LOCKWASHER - #10 internal tooth . . . . . i e S i
83 KOA236960 FILLER TUBE, , , .. e e eaaenees A e W1
84 KO 237064 . GASKET - filler tbe . . .2 o. . yoinn s sims b oo o 1
e ' Lf-,:". ) ‘3‘?".)‘ !
L -
r ff’ L)
N
- ; . -
{ §"‘ / .
~
3 - 'b?;.m:l

=t

Printed in U.8,A. ‘ A April 1970 .




14

10

11
12

13
14
15
16
17
18

19
20 -

21
22

23
24
25
26

mm-ﬁmmmwm_t—'

11
12
13

14

15
16
1%
18

D00 =M W L0 DO

»

CASE 444 COMPACT TRACTOR

BAFFLES, SHROUDS AND CLUTCH PULLEY

REF, PART NO, DESCRIPTION = - " REQ'D

C 18296 DEFLECTOR—engmean----- ------ e e .1
192- 19 LOCKWASHER - 1/4" " plated « - ««»«-+ ceeea B
113- 8 BOLT ~ 1/4" x 1/2" NC hexplated = «+« s'e s -« .. e .2
KO 235955 ~ BAFFLE - cylinder head+ e o e oo s unun Peana. e e -1
KO 235368 BAFFLE - carburetor side air..... et e m e eee1
205- 27 . PLUG - button, timing hole . ...... L |
KO. 237029 SCREEN - blower air intake(used on models prior to 5/N 9641001}1
195- 515 -~ WASHER - 1/4" plated « + o v s v v v.. et S 4
192- 19 LOCKWASHER - 1/4" plated « « v oo savmnmusoann e d
175- 436 SCREW - 1/4" x 5/8" NC truss head Phllllps, plated . |
KO 236865 . HOUSING - blowar - « - - -+ .. .. rreae .. A CICICRERP TR veal
1135 2 BOLT - 1/4" x 3/4" NC hexheadplate B e d

©192= 19 'LOCKWASHER - 1/4" plated « « <o afeeahueiun,nnnen...d
KO 235054 BAFFLE-cylinder--------7---------- ------- I |
NSS CLUTCH - pulley(repairs page 25) orfler C18005 cluteh . . . ... .1

- C 10312 SPACER — ShOrt = « s s et v v eeuncess e sl e m st e 1
c 17217 KIT - FAN ..... 1
195- 104 WASHER—3/8”plain......._V_«;{........ ........ T |
192- 21 LOCKWASHER - 3/8"c ¢ s 0 5% C i it tenesceneennnnnnnnnl
115- - 208 BOLT - 3/8" x 3-1/2" NC hex (For pulley clutch) B |
C 12603 . CHANNEL - deflector, o vt e st Ce i r e e il
NS3 CLUTCH ASSEMBLY - (order C19005 clutch)

,(RepairspageZS)....................-..........1
KO 235954 SHAFT - stub (used prior t0 S/N 9641001) s e v v e vt v v vosunns 1
192- 21 LOCKWASHER - 3/8"zp........................,..4
113- 208 . BOLT ~ 3/8"X1-1/4" NC heX e s s oo vvvnnrnneneennnnnoes d
W B063-8 KEY - 1/4" 80 X 3/4" v v it vevanmoneonnaneansssansl
. - FUEL SYSTEM .
REF, PART NO. DESCRIPTION . . . .REQ'D
KOA236636 CARBURETOR ASSEMBLY (Repalrs page 17) . .. e e iy,

- A 92100 ,GASKET-carburetorﬂange__,__“,”_”“_____,__,',_
C 10878 \»)ELBOW-fuelpumpandcarburetor,,, et s tae e e
214~ 251 CLAMP - HOS€ 4 44yt e vusrnsssnansonsennnnsnnnnns
C. 15007 HOSE -.carburetor 5-1/4" . .. . it innnnennann..
192- 20 . LOCKWASHER ~ 5/16", . . ... .. 0ueeruermnsnn,
113- 103 BOLT - 5/168" x 1" NLC heX . ., uuis e innseenennnnnn.
C 13411, TANK - fuel, ,.,,..... ettt et et e
71- 410 SCREW—1/4"x5/8“NCf1111sterhead.,..'...,,.__.,,,..

. 193- 60 LOCKWASHER-I/é".................'.....,,.........
KO 275341 GASKET - alr BOTN L . )ttt iiiniennnncsnnnenenonnnns
KOA236205 FUELPUMP............."....,..‘_...
A 772108 GASKET -fuel pump MOUNHNG. v v v vu v ennsnennnrnn, .,
C 10857 ~ ELBOW ASSEMBLY - fueltank..,,_.,......-_...,,_.,_,..
A 62079 CLIP - fuel ine i u st i s st e e et e st ine e eennneen
C 17574 HOSE - fuel INe , v vt ittt it s ettt eoeennnacnnnns
"C 11529 CAP - fuel tank (Includes iNSErt) . .. sveeessenennnn.
C 11545 INSERT - fuelcap v e ve ettt i it i i i i el

/"r
3 v
Printed in U.S.A. " ) March 1976

15

b= DD R Y e e DO B R DD DD R G
.

P b



18

CASE 444 COMPACT TRACTOR

) REF. PART NO,
KOA236636
1 KO 200380
. 2 A 72092
. 3 KO 275373
' ) 4 A 72076
5 KO 275231
~o B A 72098
N 7 A 72079
| NG 8 A 172078
I > ' 9 A 72080
| o 9A A 172083
| 10, A 72084
| 11 A 172103
. , 12 KO 200443 -
I 13 NSS
S 14 NsS
| 15 A 72083
I
I
I
|
{ O : 1 KO 236387
‘ NSS
I  NSS
I © NS8
\\ i N NS5
) - NSS
~ .
v '@ (W) 2 A 172108
@ ~-
T -
"‘2:-_:"_:_;):, "
g
= o
T o8 . -
z = O
"T-—,E.;‘J::Er'

[ 5

‘);

Printed in U.S.A.

CARBURETOR )
] DESCRIPTION REQ'D
CARBURETORASSEMBLY.... ..... L |
SPRING - idle screw tension- - - - - - R IR |
SCREW ~idleadjust "<+ s ereecrrrinnieseinnny
JET ASSEMBLY - high speed and idle adjust «  « « = e.s s = =+ o 1
SPR[NG-]_dleJet.....--...-. I L A T U « 1
SCREW - adjusting (Lean-rich) - =« v ¢ s eevuveensnnaaa g
SPRING - Lean-richadjust screw » + s+ s e e v v renncncaas 1
P]N_Carburetorﬂoat.--.--....-.-. ----- s s e 1
FLOAT ASSEMBLY- -+ v v e cacnconcaannnanns cevadl .
BOWL_ca_rburetOr-----.--.-n-.---.------.-".’.._--1
GASKET bOW].SCI'eW""""" "."""_"""'1
NUT AND GASKET ASSEMBLY -bowl » s+ s+ s canosaenea ] .
KIT_carb‘ureto-rrepalr.a.----------.--------I..----1
INLET NEEDLE AND SEAT ASSEMBLY » s+ +c-v-ectnaa]
GASKET - carburetor bowlring » =+« -cveeececacnnn 1 ~
GASKET - carburetor Bowl » - csr s}l
GASKET'!bOWlSCI‘EW""-"""“"""'.'"-“_"'1
FUEL PUMP .
KIT - fuel pump for KOA236205 pump * =" """ ***"=*cssnnuv g - .
VALVEASSEMBLY".".'.....-‘.'-..'..--.-." 2
GASKET - valve" ***"**=c2rerasnansaanmnsannns v -
DIAPHRAGMASSEMBLY" ....... """""'.*"""1
SPRING~diaphragm""""""""" ...... LRI I | N
GASKET - valve® **=® s r e et avaansnsanns .'-'.'..3-1
GASKET-fueipumpmoul}ting""'”\""':-.----,""1
June, 1973




18 . :
' CASE 444 COMPACT TRACTOR
- N CHOKE.THROTTLE AND GOVERNOR .
T . REF. PART NO, 1 . DESCRIPTION ' REQ'D
1 C 13848 CONTROL - throttle -« --c.neueenenen el idennnaal
2 C 12224 HANDLE - throttle control, blacke so s e s b e v v esssnennaannl
3 C 12187 CONTROL - CHOK@ < « « =+ s s = et seentasinnnsnesansnsennal
. 4 C 14506 HANDLE - choke control, white « ¢ e« e v e eenn e v e v tunvawal |
5 111 1 BOLT - 10-24 x1/2" rd. hd., $qUATE NECK » § =+ s s s s e b eeanea 2
: 6 192- 18 - LOCKWASHER - #10 std. plated - - -+ e eveeceencnnraaaaald
7 129- 17 NUT - #10-24 plated o+ s -a--- e
B KO 235494 LEVER -~ ZOVETTIOT &+ » s #1= 4 =« « s s s s a s aussaaanoscitonasl
9 15- 420 ° BOLT-1/4"x1-1/4"NCheX -« -+ etssesnannnnnvonnnned’
10 " 195- 515 WASHER - 1/4"plated « + - - - - . Ceai ittt it e e D
11 25- 104 NUT-1/4”hex----‘-------------------'-------‘---.-1
. 12 KO 235496  SPRING - ZOVEITIOT. » = = = = = =+ = s e v s e s o snsainmennanasl
f 18- 192- 197 LOCKWASHER -~ 1/4" plated « + » s s ettt vvedarannnnnnaesln
14 A 30751 WASHER - plain 17/64" ID X 1/2" OD s =« v e s vnasassnessnsl,
15 KO 275690 WASHER = WaVvy = » > =2 e e s esncesssarenrannansecnrsal
16 KO 231052 CLAMP-swivel,wire...'...-.......-.‘...-..-. B |
17 KO 235086 LEVER -'speed cOntrols « « s c e e e vt e v e s venennsaacnsnsesl
18 KO 235085  SPACER - speed control bracket « « e v evvevevnnscenusnnal
: 19 KO 235084 BRACKET - high speed StOp = - s s essaasnonevenssenssaal
) 20 129- 37  NUT - #10-32hex « « « « e a - C e ireeeicararaeaa e
; 217 KO 237022 . WASHER - thrust SPecial - -+ s s eseasarecunsnesaannans @
22 A - 10326 JOINT DALl ¢ = s = = v an'ssvseesnaassonsnonseeanannal
{ 23 KO 235277 ROD - throttle- « = - « = « e
- 24 KO 235278 RING - retaining, throttle rod s s s v el sdunedanneaa.. 1
K 25 KO 235476 BUSHING - governor cross shaft « v o v et e ve et v e v e vnvanaal .
26 KOA235256-5' SHAFT ASSEMBLY - ZOVErnOr Cross « «sseavsscanvaoseanl
- 27 C 18103 BEARING - needle governor shaft s« vvaauneeediinnnal
‘28 KOAZ2 7031 GEAR ASSEMBLY —ZOVEINOY v c = v esesssesannsamensvnnsl
- 29 KO-235125-8 SHAFTA%Mb--.-.........r................1
30 C 18099 WASHER ="governor stop pinis s s s s e e e s e v v cnnnvcannssnal
| : 31- KO 231355 P[N,-governorstop..‘..7.............._.....7.......1
| 32 KO 235900 BRACKET - throttle control -« c« v veevvoeimecaeaasoannl
| 33 KO 235603 CLIP - bracket « « « v o v . ™ R I I I P P
| g . 3¢ KO 235680  BRACKET - choke CONtIOl v «'seeresnesnasosaannansanl
| . ) 35 175- 430 SCREW - #10 x 3/8" NC fillister head «+ccccsssvastsaacel
» ! [
-
: ‘ ' : : : Printed in U.S.A. March 1976

19

Mo

o
"o



o

~1Cn R s L3 DD -

LY ..'

CASE 444 COMPACT TRAGTOR ' o 21

'PU’LLEY CLUTCH & LINKAGE

Printed in U.5.4,

= — . &

EF, PART NO, DESCRIPTION o ' ' REQ'D -
C 10487 KNOB - LEVET « «™ o e e 0 e e o enanmnansentssncsnenennnn, 1
NSS CLUTCH - PTO (Rgpairs, page 25) (Order 019005 cluteh). .. ... 1
C. 14224 "ROD - cluteh control « « s « e s e nnneess IR I R I S |
C 15961 RETAINER - clutch'rod « « 2 o v u o e e e cesnan. e me e ay ‘1
132- 48 PIN - cotter 1/8" X 1M 4t u s s cannowosnennnnsoneneness 1
C 10312 ° SPACER - fan, short.(also see page 25 1tem | TR el 1
NSS- CLUTCH - PTO (Repalrs, page 23)(0rder C19005 clutch)s » « o o » 1
C 12082 BUSHING - fliplock (control rod isolation)ve v v u Ll 1
-HYDRAULIC RESERVOIR MOUNTING
C 14240 SUPPORT - reservoir mounting R-H, «..... "see s ammenas I |
C 14241 SUPPORT - reservoir mounting L, H, Ceedemaareeaaen 1
187- 1251 SCREW - 1/4" x 1-1/4" NC fillister head Phﬂhps, Z.D. v 4
192- = 20 LOCKWASHER = 5/16" Z,P, = v v v v s ennnnasn tervsa e naen 4
129- 102 NUT -5/16" NCheXx Z.P. s e e e e vennvannsnas cenoana e ea 4

_C 14890 CUSHION -~ 0il reservoir. + s v s c s ae v s crsensnn saeenean 2
C 14246 BRACKET - heat exchanger, mountmg ..... den s aserenens 2
113- 118? BOLT - 5/16" x 5/8" NC hex Z. P ......... e s s re s naana 4

~ .

March 1976.

+




22

U —

REF, PART NC.

O 00 =1 Ty 1 W G DT

NSSs .

C 15717
C 15746
C 15718
164- 41
193- 78
C 23740
C 15515
C 15557
C 22671
C. 23245.
C 15556
NSS

C 16788
C 15743
C 15720
195- 104
.C 15744
C 23506
C 17217
113- 208
'192- 21

. Printed in U,S.A.

CASE 444 COMPACT TRACTOR

DESCRIPTION

CLUTCH ASSEMBLY {(QOrder C19005 clutch) < =2 s e v - v v uus
HUB'"""""""'l""""""‘""' « e
SCREEN » =+ === S L I I
PLATE-clutch-»-»--------------A----“-----
LOCKWASHER - 5/16" externaltooth -« ¢ v ccvvuun..
KIT - dise, friction: s s« - ceuuoa. ..
WASHER -~ Spring 5/16™ o v o c s v e st c e cennuwncenss
WASHER - spacer ,050" s et issmuncnnsnenn.
PULLEY AND DISC ASSEMBLY - clutch==+« =+« - «
BEARING_Camandpu]]_ey-...,....- ..... s e
WASHER - spacer ,010" » v e e eeriaiamannneenana.
CAM (service with (2) C23033 cams and (1) C23506 arm) .
SPRING - load s+ +*+vemeeivnenennn i rnnnnnna.
WASHER—SP&CEI' ....... L
SPACER -hub »"» s ¢ a2 = v » « . cr et e
WASHER-3/8"‘---------'------'-----------
BOLT - 3/8" x 3-1/8" NC hex (L.H. thread) + -« = s v s s
ARM_engagj_ng.-..----..- ....... s e e me s
KIT-FAN o c s st v o conmnsstonsnesenncenssanenn

BOLT - 3@' x 1-1/4" NC hex Z.

LOCKWASHER - 3/8" v« + s - -

. .

P.esannn

*’C 15749 CLUTCH ASSEMBLY (PTO)

March 1976

q.
&

d"l

P T

23

W BRD e e

T -t

B

e e R T




N e w— i A ——

-

EF. PART NO.

R
1 C 23506

2 NSS
- 3+ C 23245
4 C 16786
5 C 14297
6§ C 23740
7. C 14292
8§ C 14294
9 C 14288
10 C 14283
11 "C 14290
12 C 13077
13 C 16483

&

Printed in U.S,A.

CASE 444 COMPACT TRACTOR

25
C 14152 PULLEY CLUTCH
DESCRIPTION REQ'D
YOKE A.SSEMBLY o Clutch L O L L R LI R A : - 1 '
CAM (service with (2) C23033 cams and (1) C23506 arm) = ***=- 2
BEARING -cam ****** ===/ 2. R I I N AR r ]
SPRING - ].Dad. . .' - - ----- « . a4 8 e 2o ‘s L N R 2
RING - retainer (also see item{ 13) ++é-+-++---- P 1
KIT - disé, friction *cer e i iniin e IR
PULLEY---l--'....;.- ............... .--.....1
BEARING - cam and pulley« : s- <=+ v ecerenn O I
SPACER - Q10" - =« - = = te e s e et s e e +++e+ UAR
HUB AND PLATE ASSEMBLY - --=-«-c=--eson P e de 1
SPACER - 050" + = =« ==« - e IR |
WASHER_Spring.--- ------- F e e a ke e ety e s s e - - 4

KIT - spacer. (replaces C14297 retainer and C10312 spacer) - -+ -1

March 1978

[v]



26

g

WO -1 b LOb -

=
=

ART NO.

16485 -

14326

P
C
C 14342
C
C . 14213

C 14210 ..

195- 520
192- 19
128- 101
187~ 1036
C 14500
111- 109
131- 71
C 14589
C 14590
13- 514
113~ 104
192- . 20
129- * 102
C 14729
C 18153
92- 8
15- 816
C 14598

C 14944

C 16305
185- 512
C 15183
C 15184
i11- 1
192- 18
128- + 17

Printed in U.S.A.

¢

CASE 444 'COI\(I_PACT TRACTOR 27
HOOD.FRAME AND GRILLE

DESCRIPTION ‘ REQ'D .
- KIT - frame (Includes items 22, 23 and C15478 tube) « « » = = = « « < 1
SUPPORT - Steering ---------------------- e . e e e . 1
SCREW - 1/4" x 1/2" NC indented hex® =+ = =« « » - St 4
GRILLE AND HOOD ASSEMBLY- » + e v v+ s v e onennenn. el
PANEL -rearside LLH, - + + s == a v oo v nns e e BRI 1
WASHER - 1/4" Plain Z, P, + « ¢ v vt 6 et ettt e e e e 2
LOCKWASHER - 1/4r' /A = S T e i e s ra e 2
NUT = 1/4" NC HEX = = + ot 2 2 ¢ 0 = o s s aamuenansnssas e 3
SCREW - 1/4" x 1/2" self-tapping hexhead « » « sw s s e 0 v a o, »++ 6
SPACER - hOOG« ¢ » = = o » t ¢ o 0 s s 4t ettt nnncmnnssnneena 1
BOLT - 1/4" x 1-1/4" rd, hd, square neck- - -+« + R 1
NUT - 1/4" NC hex * = ===+ =4« R I I A P R |
PAD - foot L H,» # « « = s c s o m s s e oovannnsea sreerreean 1
PAD - fogt R.H,= » ¢ ¢ ocnnmnsncnoss v e st s s O |
BOLT - 5/16" x 7/8" NC hex, L.H, foot pad + =+ =+ s =r 0+ R
BOLT - 5/16" x 1-1/4" 'NC hex, R.H. foot pad «+««-«+ s+ 0. 1.
., LOCKWASHER =, 5/16" =+ v e s s s avensa Hrsesreaannran 2
NUT = 5/16" NC hEX * ¢ 2= = oo oot tmnumsonmensaneens T .2
SPACER - rear frame *»+++ - - R IR teresseecsaa D
- CHANNEL - instrument panel liners » + « - - - ST s e E s a e 1
" LOCKW ASHER - 1/2" ............................. 4
BOLT « 1/2" X 1" NC HEX * # = = ==« ¢ 2 s isservorumnancnsses 4
SPACER - footpad R\H, ===+« ¢ tmmon st ieiiimenennsnn. 1
SPRING ~ Brake L0CK v o o o s o0 v v v oo s vmonansesss ERNERR 1
. LEVER - brake lock ....,.... T AN |
\WASHER - 7/32" 2.P. . ...... At ee e e eneeead
SPRING = h00d 1aECH 4 v v ve vt anoie e s ednmennnneess |
LATCH ~ hood ...... reredaa et e aanr e aneael
BOLT -~ #10 x 1/2" NC rd, hd, SQUATE NECK « v v o s v v s s Sirenn s
LOCKWASH-ER-#lO'Z.P....‘...............- ..... wonsd
CNUT - #lONChex Z.Pou ., {) i e i i ineivnnnnnn., B

i 1

- ' -March 1976

i




28,

R
1

1

2
3
4
5
6

18

21
22
23
24
25
26
26
21

Printed in U.S.A, -

C 15448
C 14513
129- 103
C 11942
111~ 349
C 14728
C 14645
C 13345
C 15946
. C 16443
C 11835
C 13373
C 15452
C 14900
195- 515
C 13297
131- 101
131-- 350
. C 14534
“113- 441
< 113- 447
113- 424
192- 23
C 14258
C 15455
y 353~ 157
C 14517
C 15410
131- 176
195~ 521
111- 202
C 15396
C 16255
195- 2021

EF. PART NO.

" BOLT - 1/4" x 5/8" rd. hd., square neck .

CASE 444 COMPACT TRACTO

DESCRIPTION
SUPPORT - seat (Used S/N 9641001 and a.‘fter)
SUPPORT - {used prior to $/N 9641001) » « « «
NUT-3/8"NCheX Z.P, «+=vavennannns
‘-SPRING-Shlft].EVEr‘“"""""""

GRIP - shift lover « =+ s s v e i iennan.
SPACER-seatmnge

BOLT - 3/8" x 2-1/2" NC rd. hd., square neck .

R

SEAT,FENDERS AND TOOL ‘BOX

SEAT ASSEMBLY - {Used prior to /N 9641001} . .
SEAT ASSEMBLY - (Used S/N 9641001 and gfter) .

CUSHION - seat R I T T,
CUSHIGON = Back » » v o« s aesnnonnnsa
PAN - seat {Used with C13345 azsembly) -
PAN - seat {(Used with C15846 assembly) .
SCREW - #10 x3/8" Spin-10K » » « s « « 4 &
WASHER - 1/4" plain =+ eacsvsus.
BRACKET - hinge =+ +s==vasusnenrn.

-NUT -lock 1/4" NC hex *+~-*svcnaess
BUMPER Seat"""""""""
BOLT ~ 1/2" x 2-1/4" NC hegrg » « « = » »
BOLT - 1/2" x3-1/2"' NC hex -+« «« ..
BOLT - 1/2"x 1" NChex +» oo anuu
hLOCKWASHER-l/Z“ P et e s es e
LEVER ~ ghift (used prior to §/N 9641001 - .

L
= & ®» & ¥ ¥ = 4
N

LEVER - $hift (used S/N 9641001 and after) - - - « - - »

SLEEVE - lock pin® = = =+ ¢ s s e cnnenans
SPACER - cushion« - » s s ecccrnnsun.
CUSHION - rubber« -« reesce-nna.
,NUT—lock5/16”NChexZP-».......
* WASHER ~ 5/16" Z,P, ==»cecveann

BOLT - 5/16'".x 3/4" NC rd, hd., square neck

HNGE -seat R,LH, s s s s e v e casmossana
._HINGE-séatL.H.w ..... Tre e e

.

" e r

‘““ 4 a2 a4 a
[ N L
« a4 = s e ® B

L I |
.

WASHER-E)/lG”... ...... IR N

29

.
.
.
-
.
+
o

4 oy & 4 a
] .

LI T R T
.

1
* .9 5 2T e & 4 4 s & v w

.
.
Poe o s r s s e
r o v s
L T
L T T T

]
“ e & " & 2 ¥ 4 a
L N
LI T S T )

]

L I T T T

W s 6D 0o b i D DO DD B2 DO DD BO DO Q1 ke b b et b DD e

' March 1976



30

‘REF. PART NO,
"1 C 10317
2 A 30064
-3 C 12081 .
4 219- 403
5 C 12110
6 C 12111
7 C 12370
8 A 70062
1 C 18813
2 . C 14317
3 C 14318
4 138- 99
5 C 13605
-6 C 13716
7 219- 404
8 ~ C 13106
9 " 132-" 311
10 C 12975
11 A 30881
12.  187- 1046
13 ¢ 12102 °
*4  192- 23
15  129-. 125
16 129- 325
17 C 14333
18 C 14332
19 C .12003
2

Printed in U.S.A,

CASE 444 COMPACT TRACTOR

r

FRONT AND REAR WHEELS

“

. DESCRIPTION - ’ ’
WHEEL - Tgar =+ v« vnanvovecassnennnans
'BOLT—rearwheél--------'--- .....
WHEEL ~front ==+ -+ s« ==+ e s
FITTING - lube -+ - - R
BEARING - front wheel (inner) - - -
BEARING - front wheel (outer) - - «
. CAP- plastic, front wheel -+« <«
CAP - hub, front wheel {optional) - -

FRONT AXLE

AXLE ~front =+*=*++==« e 4 s ma A m e e ..
SPINDLE - right hand ==--"~* Tt rrremt
SPINDLE - left hand .« « >« «*>-" reem e
PIN -roll" ***==-=-=+ "4 e a e e emr e ...
BALL JOINT - 1/2'" L H. thread* - -****+* -~ - ..
WASHER - thrust == ** =+« ** 9«2 ¢ e s o2 e s s

‘FITTING-Iube--"-"' ..... “ e uaea PR

COVER - lube fitting »+ =« «= -~ L .-

.7 PIN - cotter 5/32" x 1-1/4" = ¢ =+ s v v v wavenns

WABHER - wheel spindle -+~ -
WASHER - wheel spacer - - -+« - R RN

BOLT - 3/8" NC indented hex head « + = = = v+« « s =

BALL JOINT ~ 1/2" R.H, thread ««.... e
LOCKWASHER - 1/2" Z,P, « v« s« 2= naa T
NUT - 1/2" NF hex R.H. thread » - « - « « et aea.
NUT ~ 1/2" NF hex L.H. thread - - + « - e e ne s
TIEROD «««vvrsnnnns e e
ROD -draglink =+ s e o ct e v es v vanannnn .o
PIN-.axleindt""""""""' .......

[

March 1876

31




REF. PART NO.
1 - L 15282
2 A 70058
3 25- 1510
4 C 14194
5 .C 18011
6 C 14200
7 C 14201
8  131- 1112
9 G 49048

10 192- 20
11 113- 102
12 C 14990
13 A 31220
14 A 30881
15 113- 104
16 192- 20

17 '129- 102 °

18 C 14343 .

19 . ¢ 12126 '
20 219-. 404 -

21 111- 131
22 193- 57
23  129- 101

% 19562

Printed in U.S.A,

STEERING GEAR

e

' CASE 444 COMPACT TRACTOR : 33 .

DESGRIPTION ] REQ'D
CAP - steéering wheel - .. .. R R R T T 1.
WHEEL - Steering + « « « v o v st tm st enemnnenessnnnn,. 1
NUT - jam 5/8"+ % ¢ s s u vo D 1
SHAFT - steering . S r el et et ae s s et 1
SUPPORT - steering =2 1
PIN-pivot............ T 1
WASHER - shim . .. cvvivninennnnns ce e st a e .4
NUT - jam 3/4" NC hex Gripeo ZP v v v i i vt bttt i n e i 1
WASHER. o o o e i ettt sttt ennnnnnnnenensennn 1
LOCKWASHER ~ 5/16" Z.P. 4o intennnneennnnnnennnn. 1
BOLT - 5/16" 2 3/4" NC ReX s o v v et ie e ennemeennesn . 1
GEAR - 5teering « « v o vttt it ittt et s s e e eeneennnns 1
RING-externalretamer.....................;....-..1.
WASHER ... uiees i i iinnnnnnan, L P |
BOLT - 5/16" X1-1/4"NCheX 4 euvennnnunnnnnenn ... 3
LOCKWASHER - 5/16" i ... ..... e e res e P
NUT - 5/16" NC heXe e v o v v uu. crenaas et 3
WASHER - Wavy v o vt ettt in st nnannneesasnnenns 1
BUSHING - flanged nylon ............................ 1
Bl NG - TUDE . v et it et e ie e e s aanncnnnsennnnn .2
BOLT - 1/4" x 1-1/8" NC rd. hd., squareneckK. ., ........... 2.
LOCKWASHER - 1/4" externdl tooth. ... . e et e e 2
NUT - 1/4" NC HeR Z. P e i vt e e e vt oneseneea e see e 2.
LOCATOR AND NEUTRAL SAFETY SWITCI-I ASSEMBLY ...... 1

* March 1976




- CASE 444 COMPACTLTRACTOR : . 35
BRAKE ASSEMBLY
REF. PART NO, . '~ DESCRIPTION ) ' . REQ'D:
| C. 14850 : PEDAL - brake (Used §/N 96350461;09641001)--....;......"i';'
1 C 14268 PEDAL - brake (Used prior-to S/N 9635046)- saeecnserreaal:
2 c 12604 LOCK brakeo.--.-----Ilnou---oa----;--------u-.l
.3 C 13357 SPRI.N_G brake lock = - «==" R L R e 1.
.4 C 14916 ROD_brake_............;....L.-_...'_........'.......*‘..T]_
. A 11538 RETAINER - external- ............,‘......'.,.'....’..‘;.1L
6 105- 533 - WASHER - 1/2" Z,P, s+ eves s L I I I I I
; 7 c 12115 wASHE:R l/znwavy ...... .-f- "’f""""',."";'_'.""1‘
8§ C 12612 SPRING - bra.kepedal---—-----*1-----“---‘--_------'1_1
' 5  C 14945 ROD ~brakes ===+« ..........'......_._.‘..'....”....._.17
’ 10 C 14944 mSPRING brake pedal - +-=sesaa. i"-‘- ..... R |
. - T ; 11 .132- 321 PIN - cotter 3/82" X 1" «rccrrrmnrnnedonnnernennnaasl
’ USED ON MODELS PRIOR TO 5/N 9635046 - : USED ON MODELS 9635046 TO 9641001 12 . C 13863 ARM - brake ===+-- A S et L R ICEL I SR ST
¢ " ' - .o . . 13 C 13866 SHAFT ~brake =+ vs st s enrnsantaisnsnsassoesseeanssl
. 14 138- 96 . PI].\T-'spirol.'i/lS":x*l“ R R R T T T RS W
% 15 C 14187 BAND - brakes +«+++vus. trecnneaa treernasssssenns 1-
L 18 C 13528 PIN - clevig s =+ + v ena- et e emssesenrenaa sreseae & -
17 132- 310 ; PIN-cotter 1/8" x 1" svsesesnnrtvannconnnsennennses 3
18 C 16305 ' LEVER - brake lock Tresesecastenaann cerssrararsen 1
19 C 15632 PEDAL - brake (Used S/N 9641001 and after)s eyg o » == » « P |
20 195- 104 WASHER - 7/161|Zp.........__.....'..........;.;....1:
21 B213- 4 CLEVIS - 3/3"............‘..... ...... ..........-A..l
3 22 141- - 4 PIN - clevig e+ » = « teseuvaaa D e S svsenaa s 1
23 C 14942 LEVER brake lock (Used pnortos/N 9641001)... P |
»
| N
| ! - .
| r
§
B -
e Printed in U.S.A.. - : ‘ , : April 1970
. . . s B} -f;‘ ' . . i
t ’ - R

e




36, ) CASE 444 COMPACT TRACTOR 37
TRANSMISSION AND FINAL DRIVE .

- REF, PART NO, ' DESCRIPTION : REQ'D ;
1 C 13770 CASE - transmission ===+« » T T 1
2 Cc 12713 " BEARING - flange » =+ +*+nassaccacus (. sreas .2
3 C 12540 " BEARING - sleeve +» > >+ o '.' ....... se e e e mam e . 2
4 D 31945 ‘SEAL ~axle. *r+s*rrr s s as ﬁ.-.....’.' .............. 3
5 C 13241 - BEARING - sleeve **+ v s s s s e sseacane e s s r e e 1 .
6 : C 13385 BEARING - sleeve » * =2 v seaaaean tersa s o]
7 221- 4 PLUG - filler and drain 1/2" =+ >+« R R 2
8 C 13266 = SFEAL - shiftrod *=*+*=»*==-= e raaie s an D T T 1
9 C 13211 BEARING - roller, input shaft =« e+ es.n. I 1

- 10 € 12728 CAP -shiftrod *++++=ses ecaccnnsens R L |
11  126-. 128  KEY - Woodruff, brakeidler »-==cvsoe v LI I IO -1
12 C 21514 SHAFT - axle, short RH, == +scornrreesne e s a reaaes]
13 138> 2043 PIN - spirol 1/4" X 11/16" <« semveasantocsocensecenn N
14 C 21513 . SHAFT -axle,long L.H, - csrereserccrarnscncnnnns 1
15 B 52144 RING - retainer, axle = =+ =+ «cse= St s et rr e s e s e 2
16 , C 13196 GASKET - transmission cover » =« -« «-cx-crsvon veeeand
17 C 13197 COVER - transmission s *«***2=srssecarecrs L |
18 A 50096 "BREATHER - transmission »+ =+« ==+ ) sesscesanna 1
19 192- 19 LOCKWASHER-I/4" ........1...........;.....:.5.5
200 113- 1 BQLT-1/4*1'21/2!'NC11€X""" ....... --.-:-._’-.-.'.'...6
21 C 12725 ° FORK - shift sresresorsssas REERI PP s et s s e 1

L.. . 22 C 14519 ROD - geai- Shlft ------------- P R TS 1
23, C 14168 RING - retaining »»*="-"" s e s e s s sm e s ussen R ]
24 C 14644 GEAR - Cluster input ---------------------------- - 1
29 C . 12551 GEAR - high 4l tooth = st seeemmitncsccainciceasynne]
26 C 12552 GEAR - low 55 tooth « « » « » « AR R e s e s e era]
27 C 16295 . KIT - differential case {Includes references 34-and 35) « « = == ™ « -1
29 *C 12558 GEAR - d?gerential pinion« s ¢ s s een o Seseresesen O 2

.30 *C 12557 . GEAR - differential « =+« = ===+ R reeus fee e e P
31 ¢ 125590 WASHER - pinion thiugt ~« =« +~+«+ Memsscssrcacsonanas 2
32 C 12560 PIN - differentjal crosse =+ vsr s AR +1
33 R 17820 . PIN - differential cross lock == ==+ ++=escecasese. s e, 1
34 C 12561 SCREW - 3/8".x4-3/4" NC hex caps s+ *+ssvvesstsvecvvasd -
35 ° 131- 366 " 'NUT - lock 3/8" NC hex ===t rrenesrs e =4

: 36 C 12718 WASHER - differential »+««« -+ EERE R EEEEREEE -2
37 C 14223 WASHER - spacer =« ==« R S AR R R R R - +UAR
g - C 12965 GEAR-brakeidl,er----'“ ...... S R I I T RN R e e
39 C 14222 RING - retainer, brake idler <+« ==r2svarrrrancrnves +-1
40 C 13261 BRAKEDRUM:: **«++sssssssasena R R ‘. el

) 41 C R 13360 . DRAWBAR rerees R N R R R N R I N R R R 1

42 192- 23 LOCKWASHER - 1/2" Z,P, =« ecnsesnn sasssna I 2
13 113-" 424 BOLT - 1/2" z 1" NC ]@{Z_.P_ ..... 3 T 2

" * Must be serviced in sets of four using two C12558 pinion gears and
two C12557 differential gears, -~ < '
& \ I} -
\
' &
- Printed in U.S.A. - ' T, L March 1976




B

l

38

e R

REF, PART NO, .
1. A 170109
1 C 15335
2 113- 207
3 192- 21
4 166- 561
5  193- 31 .
6 W 5063-S
7 C 14507

7 C 17298
8 C 15483
9 A 30095
10 218- 5062
10 " 218- 5066
11 21B- 5077
12 218- 5064
12 - 218~ 5065
13 218- 5008
14 C 14195
15 C 16101
16 C 11529
17 C 11545
18 A 70100
19  173-= 215
20 129- 504

21 C- 14653
22 C . 14654
23 C 14247
. 23 C 15478
k 24 C 14533
-.'\:‘j " ’ -
' 24 C 15451
25 C 14249
% C 15479
- . T o214- 8
* ) 27 C 14655
; 28 C 14244
S 28 C 15481

29 C 14613
30 C 14245
31 C 14619
32 73- 528
33 192- 20
3¢ '120- 102
35 218- 5107
36  218- 5007
37.. 114- 200

Printed in U,5.A.

. CASE 444 COMPACT TRACTOR . 39"

HYDRAULIC SYSTEM

DESCRIPTION . ‘ -

. i REQ'D
SUPPORT - pump mounting (Use with C14244 PUMB) e v euwa.al
"SUPPORT - pump mounting (Use with C1548]1 5131441 =) S 1
BOLT - 3/8" X 1" NC heXx Z,P.v v e 2 v 0 0 s B 4
LOCKWASHER - 3/8" Z.D. . - . . e et ecaena 4
BOLT - 7/16" x 1" NF ferry cap Z.P. - v v o v o e n vie . Teenaas 2
LOCKWASHER - 7/16" internal tooth » » s s v v v oo u. tamenesa 2
KEY - square 1/4“;{3/4”. e s s e aasena ;_._ ........ sesl

. COUPLING ~ pump drive (Repairs, page 43) (Usé with

' C14244 PUITIDS) = » ¢ = 4 = s s aassacoasnmnsansaes eensesl

- COQUPLING - (Repairs, page 45} (Use with C15481 PUmMpS) ... . 1
SCREW = 12 pt. 1/2" X 1-1/8"NC ot e veennemanceans ... .4
SEAL - hydraulic motor t0 transmission case « - e « - - eowo... 1
FITTING - hydraulic 5/8" T X 7/8" "O" 1iNg « e v v v nuevnns.. 4
FITTING - pump pressure (Use with C1548]1 PUmpSs) « s v o oa s o 1 -

*"O" RING - 5/8" (FOr 218-5062 fittings) « « « - v a0 s v v v .. e
FITTING - pump suction 3/4" T x1-1/16" "O" Ting «veu.veon. l
FITTING - pump suction (Use with C15481 PUMPS)e o v e v v naas 1

"QU RING -~ 3/4" s anns P s e s e s ‘v esennna e 1
EXCHANGER - heat «+.... e n s e s er e R R R T |
RESERVOIR - hydraulic 0il =« cvs o ncweeaa R T I S S |
CAP -~ reservoir with insert « « v« o sesean B A 1

]_NSERT -~ TeServoir cap- - «'» - SR I I N I I TP i
‘STRADP - reservoir mounting « « -« eoa. " r s st e st .. 2
SCREW - 1/4" x 1-1/4" NC rd, hd., machine, Z.P, « o .. ... e 2
NUT - 1/4" NC SQUATE Z.P. v oo ceesonceeenns “ e asana . 2
TUBE -short, valve t0 upper motor port « + « « s « 4+ . . Peresans 1

- TUBE - long, valve to lower motor port. o v s v cu... R 1

. TUBE - pump to reservoir (Use with C14244 pump)e o 4 « « « v. . . 1
TUBE - pump to reservoir (Used S/N 9641001 and after) ...... 1
TUBE - heat exchanger to hydraulic lift valve (Used prior

to S/N 9641001) -+ « » » e eeeecetaaana, |
" TUBE - heat exchanger to hydraulic lift valve (Used S/N . '
9641001 and after) + ... - R R I I I S, |
TUBE - pump to valve-(Used with C14244 pump) + « « « .. PR 1
TUBE - pump to valve (Used S/N 9641001 and after) + « « o o0 ... 1
CLAMP -hose 1-1/4" ¢ s et sttt ticennnnsona s e v maas «r B
MOTOR - hydraulic (repairs onpage 47) « s s s s o s n e nneances 1
PUMP - hydraulic (Repairs, page 43) (Used prior to
B/N9641001) ¢ ¢ o e v v nanemenncvconns c b4 s e ae s 1
PUMP - hydraulic (Repairs, page 45) (Used S/N 9641001 - :
andafter) ....... L N N N N T rl
VALVE - control (Repairs, page 41)" """ * """+ rsene MR §
HOSE—B”':‘ ........ A S Gttt n e ven g
HOSE_4". llllllllllllllllllll V:".....‘...".'z
SCREW - 5/16" x1-3/4" NC flat head " """ """ *"**-*+*" R
LOCKWASHER - 5/16" """ *-""cc««vsess eee s eaaran . re 3
NUT - 5/16" NChex "' """ - *treornsen crecerenaia. g
FITTING ~ elbow 90° (Includes '"O" ring)" " """ """t 2" =*" 2
NOM RING = 5/8" T Tttt ortereete sy g

BOLT-3/8”XI” NFhex Z.P. LI I I A S R R R

P




_ 6
"CASE 444 com PACT TRACTOR a1
- SPEED CONTROL .
REF.PARTNO, ° °  DESCRIPTION ' ' REQ'D
1 C 14278 LEVER - speed control (Used prior to /N 9641001} + » « = = i.0 = . 1
2 C 16297 ROD - speed control +«+ s v e aea.. R L I I I R R 1
3 C 12063 ' BUSH]’_‘NG - flip lock » « = ¢ ¢ s o & L > e 4 s ewoan 1 .
4 A 37247 KNOB - speed control »'v.esueusiivrmunrnnsnaannen. 1"
5 C 12127 BUSHING - nylon s+« « v anunnn, R 1
6 C 12168 JOINT - ball. .. ..., et eaeiaeaa, eeraeaa el
"7 182- 20 LOCKWASHER = 5/16" Z.P. «.vovnns'luuenlinennn., el
S8 129- 102 NUT - 5/16" NC hex Z.P. . .. o e ... 2 .. e 1
9 C. 11942 SPRING - compression. ......... ? ................. 1
10 ¢ 15633 LEVER - speed control (Used 8/N 9641001 and after)s « « « « esnl
11 195- 533 WASHER ~ 1/2™ e 6« e v vt o nsnsasennnnnnn.. e 1
L i s
: HYDRAULIC CONTROL VALVE
.. C 14613 VALVE - hydraulic control e s s v e o evnveenannnnnsnnn,.. 1
1 C 13512 PLUG - adjusting -« v vveevnn.. et et 1
2 16905 SEAL - "O" Ting -« v euva. eeraane B AP I
3 C 13515 . SPRING -relief - .. ..r0a.. d s e ananmae teemnmraaaal
4 211~ 10  BALL-steel 11/32" « v e v e v vun. Ceeeeareaann e 1
5 7 C 13510 SEAT - DALl « « v s s a v e nonvenoaannnnnneeesnnsens 1
6 A 27891 i SEAL - "O' ring. . teeresaaanaan T, —_—
7 NSS . SPOOL - (Order C14613 valve) v v v s aa v Ceesieseaaa 1
8 C 13514 SEAL - quad ring « « e e v v v oo unen deaecerane aaees 2
9 . C 13513' ' RT_NG - I‘etainer ® 4 8 e b R I T N T 2
10 NSS ) BODY - valve (Order C14613 valve) « « « o v v v vmeseannn I |
11 221- 12 - PLUG = 1/4" NPTe s e esoennnnennas N e 1
¥ N
kN
sl
- . S
Printed in U.S.A. : ' ‘ .March 1976
. .
.L =




a2

£

ALY

~
)

L]

CASE 444 COMPACT TRACTOR
HYDRAULIC PUMP

DESCRIPTION

REF, PART NO.

1 C 14244 PUMP - hydraulic (Used prior to §/N 9641001) .
2 13- B850 BOLT - 3/8" x 3-1/8" NC hex (C14244 pump)
3 92- 6 WASHER - Speciale s« ««essueannns.
4. C 11644° COVER - rear, pumpbody- « v s s v s au.. .
5 C 14923 SEAL - DUMD COVEX « == e e v inncunenra.
6 A 35956 .  BEARING ~ DUITD Z€AT v« = v 2o s s v unn.. .
i C' liedz GEAR - pumip drive v v o s s v s v nnnunn .o
8 C 11643 GEAR - pump ATiven « a = s« e s o v n a'nn o
9 126~ " 127 "KEY - Woodruff #6 oo v vneunlonu. ..
i0  NSS ' - BODY - pump (Order C14244) .. .... . ...
11 A 72001 GASKET - brass, front COVer ..........
12, A 72002 SPACER - gasket, front cover ...... e
13 © A 72007 COVER - front pump Body « « v v o v ate v v v u
‘14 G 13827 SEAL - pump shaft « .00,

18 C 14507

19 83- 56
20  NS8S -

21 C 15036

22 _NS§ -
(’

n

-PUMP DRIVE COUPLING

"

COUPLING - pump drive (Used with C14244 pump). . .

SCREW - 5/16" x 5/16" NC socket head set . « . . .
HUB - half, 5/8" diameter bore (Order C14507) . .
SPIDER-COupling'----- ----- s " F * 4 & B N g

HUB - half, 1'* diameter bore (Order C14507)

Prmted in T.8.A, .

& - ow

‘a3 _

....
e ek )

L2 N T ]
.
.

April 1970



———— N - ! - c.
R
j M
I_\ - . . N ! . _ R ) - . . . * — \
aa _ : T . - ' o | ' CASE 444 COMPACT: TRACTOR o 45
_ : ' ! ‘HYDRAULIC PUMP ST
» N T : & - REF, PART NO. - ‘ . DESCRIPTION - > REQD . |
- : : 1 € 15481 PUMP - hydraulic (Used S/N 9641001 and after) ' : S ;
- . * 2 C 15729 PIN - dowel : g 2 |
' 3. C 15730 . COVER - rear’ ‘ 1 |
; ; ;4 C 15731 © | GEAR ASSEMBLY - driven - 1. ‘
l 5 C 15732, . "O"RING - 2
6 C 15733 * BODY - pump E , ; T . 1 )
; 7T C 15734 . COVER - front : 1. £
, : 8 - C 15735 SEAL - rotary ' . 1
. ;‘ 9 C .18384 GEAR ASSEMBLY - drive o ' 1
: 10 C- 15737 PLATE - wear " SN 1
s . g 11  C 15738 SHIELD - heat 1
12 C 15739 GASKET 1
13 C 15740 SEAL - - 1
14 13- 540 BOLT : _ 4
15 126- 11 KEY - 1/8" x 5/8" Woodruff ~ - 1
[] -{' b
! [ . .
p | . PUMP DRIVE COUPLING 3
; 1 C 17298 - COUPLING ASSEMBLY - (Used with C15481 pump) 1
2 NSS. . HUB - half 1/2' diameter bore ‘ ~ 1
'3 ' NSS . -~ HUB --half 1" diameter bore 1
‘ , . 4 C 7.15036 SPIDER = , L 1 -
> , ; - . -5 83- 55 "~ SCREW - 5/16" x 5/16" NC socket head set |, 2
z o - - : - : - . ' - ‘
4“ N ' <, . ) - _:“L‘{. ) ‘ . . . ) i . . - ) \
- A i
- & . - i
. T / -
‘\ - i
| ; ‘
\[ N :‘. ; E
i '
] "‘u '\ -
o . \
B e i 4 v
K]Q ' b ' - I‘l\. ) -
: R ; . Printed in U.S.A, T March 1976
i N .
) . i
. Lo | ¥
& o LT 1 . , *




R R R R TR IR
. ':%'. - - - - - B S
CASE 444 COMPACT TRACTOR ' 47 L e
HYDRAULIC DRIVE MOQTOR |
'REF. PART NO, , DESCRIPTION ‘ - o7 . REG'D T S
! ‘ C“ 14655 .MOTOR-hydraulic,444 .;‘.---o.’--------.-.------ ea 1 ‘ '
‘ 1" . L 308564 ~ RING-retining .,,......c.0.%.. T B
L2 Nss " SPACER - (See kitbelow) . . ... eeenroenvncenenrs 1 |
8 NSS.- . - SEAL-oil {See kit below) . ... .. ... Creeeneana 1 |
' 4 C 14827 . HOUSING"ASSEMBLY - 444 ,,.,,...... N Y |
J 5 C 14837 ENDCAP™, . ......... tesesrtanseannnn N |
: 6 Nss ' : SEAL - (See KItDelow) ... uueevevnnennnnonnnonse 2
7 C . 14828 . SHAFT -~ coupling ,.... theseiensasremnasensaesas 1
J' \ 8 C 14829 - DRIVE LINK =444 | .. ... i .verennnonennnns A |
9 C 14830 PLATE - wear ,.,,,..... B cess 1
10 C 14831 .  ROTOR ASSEMBLY - 444 | ... ... '’ uenvennnnnennl
11 C  -14832 - PLATE - manifold ,........... Ceree s e .1
12 C 14833 MANIFOLD ., vienveennnonannes e seaesenna 1
- 13 € - 14834 COMMUTATOR AND RING SET . ....v0eeeeonvennsa 1
14 NsS . RING ~ sealing (See kit below) ......... S |
15 C 14836 SLEEVE - 444 |, .....ievevensnans P |
16 C 14838 BOLT - 3/8" x 4-3/8" NF hex, 444 ,.... O |
17 NSS' WASHER - back up, .010" . .. ... viinunncannas weeeea 1
N o} 1903% KIT-"O"ringandseal .....c0oveoevnvennas vesesss 1
C 19041 ’ RDIG-SQalmg --.o.‘oonc.---o-' ----- A s s aee s 1
C 19038 .-  SEAL - dirt (not used - throw away.tem) ......... oo 1 :
C 18382  SEAL ..,....0ce.. esitesseseanens heaaean cee 2 &
C 19039 - SEAL  .......... e tessseesreanranan P | 5
. L | 30654 RING - retaining . ... uiieevsoeenornnnnsananas 1
Cc 18040 SPACER - seal .,...... teeseasamas e seaaaaw 1
C 19467 WASHER - back up, .010" . ...t esnnenenenn P |
0‘ '
1 [ N
I
=
| .
| é
« .
) :
! - [ = |
r ! ; |
B \ |
- : , . |
| " 1
! Printed in U.S.A, C ‘ : .June, 1973. ]
’ f




CASE' 444 COMPACT TRACTOR _ a9 -

L . . ]
ELECTRICAL SYSTEM o .
REF. PART NO. DESCRIPTION " o REQ'D |
1 C 14556 ’ HARNESS 2 = e v a e e e 1
2 C 14564 - WIRE - switchto solenoid (Red 8') = = =« s e v o v v e eiamennn.. 1
3 C. 14565 WIRE - battery to solenoid (Red 10-1/2") "4 ¢ v o v v mv e nnn. 1
4  C 14568 WIRE - battery to ground (Black 12") « -« «... R 1
5 C 15562 SWITCH - neutral safety + « v -« v . .. eev e s e e e e ae e 1
6 C. 14553 =  SOLENOID - Start « - o's s s see v v o IR PP |
1 C 14547 REGULATOR ~ voltage rectifier, 12 volt + » v v v v v v n o v seerl
8 . KOA236396-5 STARTER - engine 12volts v e s s a0 v us S s s e e RERRETES |
9 C 14537 CONNECTOR—headlamp----.......,"......;.........1
10 C 14554 . AMMETER ASSEMBLY '+« v v eennns  eninennenns eeaal
11 C 22571 HEAD LAMP ASSEMBLY - 12 volt + - ... et dr e e e 2
12 ¢ 18197, BATTERY - 12V0lt + e v nvvveuannn. R S |
13- NSS ‘. "SWITCH -~ ignition (Includes key){Order C 17809 kit)s « - v v vrew. . 1 ‘
14 C 12684 . KEY - ignition - ...... e eceeaaana. e ceeaee 1
15 C 10549 © CLAMP - battery hold down. « = v o . .. ‘e s e ns e st ee e 1 :
16 M 20007 SPARK PLUG - (Includes gasket) « - -t v oo iuscnnnnnnnnnas 1
17 A 27251 ° - GASKET - spark pluge « « oo et e e e e innniininennnn.. 1
18 KOAZ231960 CABLE - high tension. » + « . - . et e e esaae  emeaanna Cesea . 1
18 ° KO 237038 STATOR - alternator v+ « v s e st tumcnneeaa ce s s e e e .1
20 KO 236826 COIL - ignitiont » + « « » e r et e R w1
.21 KO 237339 TRIGGER MODULE ASSEMBLY (Replaces KO236818) ........ 1
.22 C- 14538 CONNECTOR - BOQYo-« « o v s = s oe s o a. U AP |
723 -KO 237105  LEAD - trigger module « e v nveursnnnnnan. e 1
24 KO 236442 CLIP - StatoriwireS -+ s e cocssononaacas beasrrrtoaaas 1
C 17809 KIT - ignition switch (includes C17746 switch) « v oo v v v e enmnal
25 Nss - SWITCH - ignition «cooe-.. cee it eraiaannrann. R |
26 C 17763 KEY .....4. e o v s e es tan st e esonenasal’
C 17808 DECAL +eievennnnon. P
27 KO 237327 RESISTOR - coil to ignition switch (22 ohm 1/2.watt) o o o 0. o ... 1
KO 237750 KIT - ignition {(breakeiless to breaker) , , ... erersenenrrnel’
KO 231281 . COIL = ignition, 12 VoIt ... .iuevunrnnnnanns T |
‘KO 230722 - CONDENSER ., .... eaen s e et e enaa srrseenas ]
KOA235334 LEAD - high tension .. .., uv.uvrveenseanenas il
K0A231839 LEAD - breaker points ... .. ... ccc0erscuerann PR |
KOA220981 BREAKER ASSEMBLY - includes point Set ., .uvvevena. . 1
KO 232535 COVER - breakel . ..iuioecicnnrananes e se e eea ‘1
KO 220174 GASKET - breaker COVET .. i, . usuruenenerscassana 1.
KQ 236829 TUBING - shrink ,....... caaeenn e e 1
C 18100 ROD ~ PUSh ., 0vvruninnntnnnns SRR 1
: RS
5
Printed in U.S.A, ' " : : March 1976




-,
"
"

l"\”‘j\
-r;ﬂ/{,‘ Y
%
7 A
‘vﬂ )

=,

L

s

24
L

'\
-

)

Fia)
- +
LA,

"

A
d

S

W ST DN -

-
- o

ok

EF PART NOQ.

C 14060
C. 12683
187- 484
C 10836
131~ 629
187- 1047
c 2271
NSS
C 14305
C -14304
C 22573
C 14554
N8S
192- - 18
-129- 661

129- 102

111- 202
111-- 108
120- 101
193- 61
193- 70
129- 122
193- 517
129- 27
192- 18

129- 17

171- 244

. 185- 101

Printed in U.S.A,

ELEGTRICAL SYSTEM HARDWARE.

£

CASE 444 COMPACT TRACTOR Y -1 §

'DESCRIPTION ' REQ'D

. NUT - backup3/4”-.- ----- l-..---‘ -------------- )

NUT-escutcheon.'i/@""'"""""""_":'r .........
SCREW - #10 x1/2" self-tappmg hex Zprtterrre e
NUT - Speed type "U" =" =~ o sntrmsssrereeneson,

- NUT - speedfype "* " """ "***rssresrscaacnccsacncs,

1

1

4

2

. 4

SCREW #8 X 1/2" Sel.f-ta.ppmg, rd. hd. Phllllps LTI I A 4

HEAD LAMP ASSEMBLY "“ " "*"***¢rrsrescuceccnnn 2

RECEPTACLE - head lamp (Order c22571); et 1

BULB - head lamp """ """ ****<-=r~> RTINS

GASKET headlamp ---------- .---‘-.-‘ ------- «n 2

LENS-headlamp‘“"""j"-.-*.-'.'-' ..... ...‘..1

AMMETER-ASSEMBLY----------. -.--.o:.---- ---------- 1

©  CLAMP.- ammeter mounting *****""""=*****--~= el
- LG‘CKWASHER-— #10 ..... TtttTrsrrsssmctasssenan 2 R

NUT - #10 hex™* * """ **=** > _j""'--r-z --------- 4

NUT - 5/16" NChex *"" """ " «»+2e s e v s m e e rar e i

BOLT - 5/16" x 3/4' NC rd. hd. square neck ** e 1

BOLT - 1/4" x 3/4!! NC rd. hd. square D.EC-k -------------- 1

NUT - 1/4"NChex"* " **"**rrevmrerr> R ]

LOCKWASHER -~ 3/4" internal tooth* === *=c ssernen !

2

2

2

2

4

2

2

2

- LOCKWASHER - #10 external tooth * * #* =s*rrrusecereee

NUT - 5/16"NF1’19X"' ............. S rm e as e s anee
SCREW - speclal Sems 1/411 x 1/2" NChex-"""°"" et e
NUT"#loNFhe}:"f ................ . RS
LOCKWASHER #10 -------- rrrrrrrssdasr s iann
NUT #IOhEXZP ----- M- me e R N L IR A )
SCREW #10x 1" NC flat head * ** = """ ">+~ e s s e s nwen

WASHER - 3/16" (spacer on lower rectifier bolt) ------------

Marc_:h‘-IQ'?B .




W

~

. B2

'
ATTACHMENT CHIVE

L . [

GABOLINE
DONLY

aiL anLy

S GrOwE TROGrTLy

v osLaw

ar
LONG eAmY

Cn CAUTION=ALTERNATOR - 7
7  ERECTRICALSYSTEM @
L OIACHNNECT BATTERY O REPULATOR -
WHEN GUICK CHARGING OR STANDIND.
AANUSED FOREXTEMNDED TIVIE PERIDON.
‘" AEFER TO OWRAERS MANLUAL C

00O =~Jdmu by

B2
—t
—
o
s}
—

QOoCOCOoOGoONnwy
bo
o
o
far]

REF. PART NO.

KQA236396-5

KO 236564
NSS

KO 238571
KO 236575

KO 236594

KO 236573
KO 236572
192- 21
KO 234380
KO 236570
KO 236568
KO 236562
KO 236577
KO 236574
KO 237225
KO 236576
195- 521

KO 237143°

Printed in U,S.A.

CASE 444 COMPACT

DECALS

DECAL - "CAUTION", electrical . .

p STARTER

WASHER - terminal spacer ...

WASHER - terminal insulating. .
LOCKWASHER - 3/8". . .... .

BOLT - 3/8" x 1-13/32". ... ..
WASHER - spacer 005" ......

WASHER - spacer ,010"......
BENDIX ASSEMBLY+ ¢ + v a » + «.
BOLT - through -« .........
LOCKWASHER - through bolt e
FRAME ASSEMBLY+ « <+ 2 a v & .
BRUSH AND SPRING KIT ... ..

WASHER - plain 3/8". v e v e v w .

BRACKET - starter support .. .

TRACTOR

b

g 4
4 .

DESCRIPTION
STARTER - engine 12 volts « v 2 o o = v seans
"CAP - end « vt i it s e e s
HOUSING - starter (Order KOA236396-8) - =
ARMATURE.. .. ... .. L
NUT - terminal stud -+ 0 nuu.... traaag
LOCKWASHER - terminal stud « .+ v e o’ - .

...... ..
s saseen
L
..... LI
P
L
* 4, a
¢ e = .
L

53

March 1 97§

-

DESCRIPTION REQ'D
DECAL - "CASE"...... T |
DECAL - attachment drive. . ..... D |
DECAL - gasoline . . ... L seeanal
DECAL ~ hydrauliC IeSerVOiTs « s s s v e v oo secevoeneneenonal

- DECAL - poweT Lft o v v s vt v vnnnemnennnonenennn.. saael
DECAL - shift range. . - - o v v s nesennn e ee s cane PO |
DECAL - 1evel indicator « v v v ve o mrvreuinrennenneseal
DECAL_instrumentpanel,small........<..............1_
DECAL - instrument panel, large . . ..... P |
DECAL - hood R.H. . . ... Gearanees i eeaaaaaaaa Wl
DECAL - hood LLH. vuouinninniniecnnnnennnonenanal

 DECAL - hood, FEAT 44 vevennnvennnsnnneroennnsns.l
..-.--.-.--.-i.-----,l



]

Aerre

CASE 444 COMPACT TRACTOR

IMF’D“T“NT SFEEU CDNTRUL MUST aE IN
ANEUTRAL WHEMN STARTING ENGINE

- ff EAUTION: SUACE TRANSMISSION TN LD ."
L RANGE WHEN DFIEFIATINE O INCLIMNES.

AUT'I L= N-ALTEFI NATOR

*ELECTFIICAL SYSTEM

. | A : DECALS AND TRANSFERS
o N : (USED PRIOR TO 5/N 9641001}
1 \“. ! ﬂl . "
: '\_ / REF. PART NOQ. " DESCRIBTION
i T 1 C 14228 DECAL - instrument panel, large . ., .,.... e
. : 2 C 14559 DECAL - hood stripe 444 R.H, ., .. ... .......
- . ) ! 2 C . 14560 DECAL - hoodstr:pe444LH .
- u 3 C 14545 TRANSFER -"'PK 444 , ... ... . I P,
hydraulic drive 4, @- 14540 TRANSFER - hydraulic drive .. ... on. ..
' 5 C 14067 " DECAL - attachment drive . . . . . . . .
(@\~ ATTAGHMENT DRIVE 6 'C 14068 DECAL - gdsoline . .. ;... e s e s s aeae e
L il 7 C 14539 DECAL - hydraulic reservoir. . . . . . e s e
C GASOLINE 8 C 14827 DECAL - power lift . . oL L L L ...,
ONLY 9 C 14561 DECAL—sh];Etrang‘e....'..............‘.-.
: 10 € 12508 - DECAL - level indicator, , ;. .... ... s eaean .
i s - "11 . € 14563 DECAL - instrument panel, small, . ,.........
@‘\— ‘ 12 C 14546 DECAL - stripe, rear hood . ... .0 vwo...... .
13 C 15133 DECAL - battery "alternator caution™ « « « « « o « o -
L &
_ !
* ‘ﬁ
4 - Es
Printed in U.S.A. o -

55

REQ D

S .

L}
L]
P

o o e B b e e

April 1970

[y



'<f¢-"f;::

' CASE 444 COMPACT TRACTOR}d 87

MODEL F30 HYDRAULIC LIFT

REF. PART NO. ' DESCRIPTION o : REQ'D
1 G 14466 - PANEL - valve mounting * === ---vevsveesissssnonnsen |
2 NSS - CROSS SHAFT ASSEMBLY. (Order items 42, 43, 44, 45

) ) 46 473.‘[1@49}"““““ .......... .-..-......._1
3 C 14489 LEVER-—cylmder Lift (UsedprmrtoS/NBMlOOl) SR |
4 132- 310 PIN—COerI‘I/S"Xl”ZP fetmerrresernssn e nanesn ]| '
. 5 C 14481 COLLAR - cross shaft (Used prior to §/N 9641001)r + « « =« - =%« | :
B 138- a8 P]:N-roll3/16”x1" ..........................._..1
7 C 14492 BRACKET - link adjust (Used prior to S/N 9641001) =« s =v+ s 1
8 C - 12878 GRIP—].EVEI"""""i“".L'"""""";"""""1
9 C 13744 3 PIN—ClEViSI/zn""""" ..... ...---’.-----A....._l_ -
10 C 10858 PIN-SHiEtY"' ..... ""'"“"““'““""'f“':'1 -
11 187- 1036 SCREW - 1/4" x 1/2" NC hex self-tapping < »g >+ =22+ rrss 3
12 C 0 14491 LINK - stop (Used prior to S/N 9641001)- =+ *-ccsnescvsnns |
13 129- 601 NUT - wing 3/8" NC Nylock (Used prior to /N 9641001) = -+« + -1
14 113- 4 BOLT - 1/4" X 1" NC hex BB, *+-+resenerresnmnnanss 3.
15 -129- 101 ) NUT-1/4”NChexZ_,,P.'""""" ..... tesasenearen 3
. 16 192- 19 LOCKWASHER-1/4"Z.P."""_""“"","“"""3_'
" . ) i7 C 15080 HOSE - ].1”"""""";'"""'""""""""1 o
. 18 C i2675 HOBE - 20" = r+*rr s rarmreecdacenssntnassrsnrsvseaa}
. ' 19 221- 412. . ELBOW - street 1/4" NPTF + ot tvrnecerancliovennna. g
=-20 C 14629 . HOQOSE - pressure-""'"""""""""""""""1
21 218-— 5007 O RING e+ P R T P T -‘.-----......'1
‘ 122 14533 . TUBE - cooler{(Used prior to 8/N 9641001)- » <+ - wresassa ]
‘ 23 _218- 1057 " FITTING - 90° 5/8" T X 3/8" NPTF + ++sscrrevesevasoana 2
) 24% 25683 . RING—,retammg ..-............'...-..l-.........1
25 141- 2 . PIN—ClEViSI/4""_"""""""" ----- IR R IR, |
. © 26 132- 5 PIN - cotter 1/16" x1/2" ++crsteacecenransenecneiaan 2
- 27 C 14470 STUD - cylinder pivot = +=- -~ I IR |
» . 28 195- 541 WASHEB:,—E/B"plain ..... R I R N R
29 129~ 107" NUT-5/8"NCHex Z.P. =g rervcesecmrocronraanannens ] _
30 113- 207 - BOLT - 8/8"x1"NC hefglyr c = s vc-r-e-rvreannanaats g .
) .31 192- 21 LOCKWASHER - 3/8" = *®# e v v v ovnnenrnrnnaneeeds g,
32 ‘129_ 103 NUT-3/8”NChEX"‘ ....... 2 e e ka2 awuew e s s ra e D
*+ 33 A 30881. , WASHER - spacer tc--c--- R i i7.V:)
' 34° 113- 219 BOLT - 3/8" x 2" NChex Z,P, srserensron R |
‘ 35 192- 21 LOCKWASHER-3/8“Z.P.----'---------_---:------‘--1
36 129- 103 'NUT - 3/8" NC hex Z,P, » -+~ -~ - R AR
37 ' 126- 119 KEY ~WOOdTUff # 11 * = ==+ s e eesascaccnacnsnnananas 1.
38 C 12876 CYLINDER - hydraulic (Repairs, see page 539} + == -r+ereae-s ]
39 C 14153 VALVE - lift (Repairs, see page 59)- === > - ==-cssosren-r 1
40 141- - 56 PIN-CleVISl/Z"""""""""""""""“"1 '
41 C 14528 LEVER - prDt"""""""""'f""""""""1
42 C 15971 'LINK-stOp ----- ..-.-..'............-.-..‘-......1 -
43 C 16098 BRACKET - link adjugt <+ s+t ssereeceroceeandonnnnan -
44 C 16097 WASHER-liﬁ:_lEVeI‘""""""""""""""‘"1‘_
45 C 15970  LEVER- cylinder adjust = =vevsersmom-seecannoencnns |
46 C 16095 - COLLAR -crossshaff =+r-receecevcccocrocnnnnanes g
47 129- 400 NUT - wingl/Z" NC ¢ccrrraerersstaygidnsssnncnsnnssse |
48 C 15449 TUBE - cooler = » = =*+r = v v ..-......-_.--,.._.--...1 .
49 C 16089 *  CROSS SHAFT ASSEMBLY =+« c+ocxn-> R RIS

e

Printed in U,8.A, March 1976




A . R

CASE 444 .COMPACT TRACTOR . - B9 Rt
C12676 LIFT CYLINDER

REF. PART NO. . DESCRIPTION ' REQ'D .

1 C 12880 ROD-—cylmder s emeaas e e Seeaaaan Paeaae. el

2 C- 12883 HEAD - cylinder ...... s e m e e v e e s Fewoal

3 - C 12884 HEAD - eylinder rod end - - - - - I T

4 C 12885 TUBE - eylinder & v it i ies i e s n e enannncnsennnn.. 1

5 - C 12886 CLEVIS-rodend ....... f e iariae et 1

6- A 27577 "O" RING - 1-1/2" 0D . ... .. .. e Ceriaarieeaa..B

7T A -.27410 PO RING -~ 3/4" OD . v i et eean e e ee..1

8 C 12903 WASHER ~ DACK UP - 4 v v v et vmsnseneescnssnnseennns.? .

' ° €-14153 DIRECTIONAL VALVE

¢ .
1 NSS BO]?YANDSPOOLASSEMBLY----..._.........'.. ..... 1
2 C 13200 SPACER ««cu:..- e I
3 C 13201 CAP-end----'---'---------------------------- .1
4 ° 195~ 521 - WASHER - p1am3/3"....................‘.... ...... 1.
5  195- 510 - WASHER - plain 3/16™ « « « = o = = = « . )
6 193-" 524 SCREW - 'rd, hd. slotted w/ext. lockwasher #10x3/8” NF - w-..1
7 C 18850 'SPRING—returnJ.... ....... P i i e st ea s st .1 ;
8 D 40816 SEAL - "O" TiNE + + oo s st a st nertnosanonnnacennnnns?
+ - .8 211- 9 BALL - steel - «vsvevnuunn- .
10 C . 13203 SPRING -~ Feliefs o s venn... PP r e s s s esse s nnnanaasl
11 C 13207 SCREW ~ relief adj. 7/16" X 5/8" NC o v vevesnseaeennnnal
12 C' 13204 - GASKET - reliefcap ...... S e s s s e T |
13 129- 531 CA‘P-acorn'T/IS”NF........-...............-......1
14 169- 146 SCREW - fillister head #8 x 3/8" NC Z.P. . v v v v v e evseanes.B
f' " b3
o
{ -
4
Printed in U.S, A, . C o ‘March 1876
\




[

¢

3,
T

L

'REF. PART NO.

D00 =1 Oh N e L) DY

"

CASE 444 COMPACT TRACTOR

MODEL D10 WHEEL WEIGHTS

DESCRIPTION ’
NSS WEIGHT - wheel 15" & 16" (Order as Machinery Item) .

111- 531 BOLT - 1/2" x 2-3/4" rd. hd., square neck NCZ Prr--
92- 8 LOCKWASHER - 1/2" Z.P, =+ v s assacnonvacennns
129".105- ) NUT-l/Z"NChex-"""'---'---'- ....... .

o o

-

. | - TAIL ‘LAMP .

A 20985 - LAMP ASSY - flood and tail. ..

B, 50255 MOLDING - lamp retaining v o v oo seuvenoeceesss
10834 .-‘SCREW molding + w vttt e it
A 40855 - "LAMP - sealedunit .. ..ot erennnonnnnnnsa
B 50223 BULB - red 15 C.P, 12 VOlt v - vveuanncnnssonns
B 50273 WIRE -switch ... 0ot enennnnnnreninernnns
173- 173 SCREW -~ Wire . v v v vivevacnnnsorcnnrannsas
" 193- 4 WASHER - 1/47 10CK ¢t o sosnnnvrenoneassnss
NSS , SWITCH (Order A43182 Kit DElOW) e w s o s s s s a s s v s 0
107 NSS KNOB - switch (Order A43182 Kit below) « s e s s v e a s
11 B 50224 NUT -switeh o o« L it si s it snrnnncocansosoaa
12 . 10927 SPRING -terminal « o oo coveveonononaacesnss
13 NSS BODY 4o et vinnvcensnenscnssrnonannannsoes
14 B- 50293 TERMINAL - Wir® v e v v onsnsosmonmsonnanneas
15 - 128- 105-. NUT-1/2”NChex...7.....,.....'.....'.....
16 192~ 23 WASHER - 1/2"10CK e ¢ e e o v vevonceagonanein
17 10923 WASHER - bearing ..... rereoneransseeaan
18 113~ 209 BOLT - 3/8" x 1- 1/2”NChexZP...................
19 192- 21 LOCKWASHER ~ 3/8" ZP 4 st vt e v vsnnosnsonnnons
20 129- -103 NUT - 3/8" NC heX,Z P v c s s s v nnvecnnnnnsnneess
21 A 34046 BRACKET - moun%g,taﬂlamp
A 43182 KIT-sw1tch tail lamp {includes knob) « + s ¢ dv v v v v an.

3

s 4 ¢ e & B » s .2 = B B B B s 2 S & ¥ B u =

'Printed in U.S.A, . : . ° Mareh

111- 530 BOLT - 1/2" x 2-1/2" rd. hd., square neck NC Z,P, + - ~==-+« .

*.® 4 o s + B 4 T e 4 r s s & e = o8 B ow oa s
» % ® & 3 B & & ® s s B 2 * uw D W B ® ®¥ € =
*» e ¢ ® = 8 B @ & B B % " % " e o e w o w

1976

L N L e R I ]

2

5

.
L el e e el el e e e el ] N LR G I ) S Sy Wy iy

PN



t [,
o _ : ‘ T T
. , CASE 444 COMPACT TRACTOR ‘ 63 E
e - -MODEL F26 THREE POINT HITCH
c FRAME, LIFT RODS AND ARMS
REF. PART NO, _ DESCRIPTION ' REQ'D -
1 ¢ 14977 "HITCH PLATE ASSEMBLY . .. . iuvisn e nnsnnnionnn.l :
2 219- 405 FITTING = IUD€. o o v v v et et eeennnnnnnas e, 2
3 C 14722 NUT-liftrod........ eee e P 1
4 C 1474 ROD ASSEMBLY - R. H, Nft .. ....... e eeann U |
5 138- 309 PIN--roll 1/4" x4" . .. ..cu.... Mo sooaseans e eeeaanaa 1
6 132- 91 PIN.- cotter 3/16" x1", ... ..... Fee et eananeenas RN -
-7 195- 541 WASHER - plain 5/8". . . .......... creesasenreans oo d
; 8 C 1475 ARM - 1ift .., ., Ceeananeas Gt teas et aaaaa, 2
; 9. C 14991 . CHAIN - Stay 19 inKS. v o v ieve i e semeecessons s 1
: 10 113- 118 BOLT - 5/16" x 5/8" NChex ZP ........ Ceeeeeneaen ve 2
11 131- 176 NUT - 10cK 5/16" NCHEX 4 2 s v vovennenas e eee . e 2 s
12 B 52118 PIN-KUK ......0vvu.. Yo annanen feeerennenan 2 .
13 A 30338° PIN - KK 4.ttt innninaonnennnaencenasnnnss U I v
14 C 14725 ROD - L. H, 1Lift ........ T . |
15 C 14717 PIN - Clevis 4 v s it v e ceentanncencnnennnns et reeaa 2
o C 14m12 LINK ASSEMBLY ....ccvnenneennn S U
* 16 C 14703 CENTER TUBE ASSEMBLY. , ........ e erindaeas N |
17 C 14709 * BALL END ASSEMBLY - R. H, thread ...:......... veo'l
. 18 C 14710 BALL END ASSEMBLY -'L. H. thread ............ R |
19 138- 59 - PIN-roll 1/8"'x7/8" ....... C i e ea e cereeaen 2
20 C . 16128 Pm— clevis 5/»8”}[3" "9 + 8 2 8 B e oo a -o--\-.cl----o--.-l -
g < ;I':: 0
$ f : -
CYLINDER AND DRAWBAR MOUNTING
1 C 1497 HITCH PLATE ASSEMBLY , .. .. ......-. e 1
2 C 14975 - PIN - lower cylinder mounting Gt i eaceaacr et N |
3 C 1497 . PIN - upper-cylinder mounting | ., .. ......= ceeeanns I B
4 132- 310 PIN - cotter /8" x1” ., ... ...... Ceeereeenis ... 3
8 13- 417 . BOLT-1/2"x1-1/4"NChex2ZP , . ,...... N )
;:‘I [}
- Printed in U.S.A. _ ' April 1970 -




Y

0

R

00000 ==

CASE 444 COMPACT TRACTOR ' 65
MODEL F26 THREE POINT HITCH AND
MODEL F27 HITCH ADAPTER

y ' HYDRAULIC CONNECTIONS AND COMPONENTS

5 REF PART NO. DESCRIPTION | : . REQ'D
| 1 221- 1130 NIPPLE - 1/4" x 7/8¥ NPT ... R R 1
2 221- 1422 TEE-1/4"Np'r.'..............................,;1
3 218- 455 FITTING - hyd. 1/2 TX 1/4" NPT + e % e v v venereinnnnnns, 1
4 C 14979 HOSE - hydraulic - -+ cevevnninnnnennnn.. eeaa cereaa ]l

5 221- 1375 ELBOW - 90 X 0/4" NPT e ot e v e ivtmnennnnnonnnnnen.. 1 .

6 221~ 1139 NIPPLE - 1/4" X 3" NPT + v s o v s cans e, I, I
7 C 14700 - CYLINDER ASSEMBLY «cv s vcannnnnn s e s esaer e 1
8 C - 14970 BEAL - WiDET s + ¢ 2 o oo v s enotannsnsanonnes A
9 C 14698 BODY - cylindere « « s o s et e vt tnnnnennoson |
10 € 14895 ROD AND PISTON ASSEMBLY «« et svsvevaanens *eaea 1
11 C 14699 - RING-Dackup c-vcenvescennnnas cecrareas crees 2
. 12 A 30971 "O"RING v vveenseus .................'.......2
13 C 14692 END QAP - cylinder « « « « 4 .. ettt eneneea cadeel
14 ¢© 15123 KIT 'O ring and seal (consists of items 8, 11 and 12)- s esa 1

/
/
)

MODEL F27 HITCH ADAPTER.

1 C 14872 BRACKET - hitch adaptere o « s« v s vveenvonennsnennnn. 1
2 C 145868 PIN - drawbar «.veearonnsa. e e st s emrssanececanaaa 1
'3 113~ 425 BOLT -51/2" x 3" NC hex 2 L EE TP e 4
. . : i
.. Printed in U.S.A. . _ . April 1970
N



66 . o - 7 . g

R
1
2
3
-y
5
5
6
7
8

©

10
11
.12
13
14

. v - o - . . a
b - v

Printed in U.8.A,

EF. PART NO,

~132-

C 14867
C 14457
195- 541
C 10898
C 14459
C 14460
113- 412
192- 23
C 14462
113- 417
129- 105
195- 545
306
113- 421
C 14568

PIN - cotter 3/16" x 1-3/4" + .. & v e
BOLT - 1/2" x 2" NC hex ZP+ + « - - EEEE
PIN - drawbar ’

------------------

i

CASE 444 COMPACT TRACTOR C 67 - S
F24 SLEEVE HITCH -
DESCRIPTION REQ'D
HITCH FRAME ASSEMBLY « = + =« = » - R R 1
ARM — Jift »+ o s o v 2 s o o o s s s asosssauseananannsensnn 1
WASHER - plain 21/32" ¢+« -0 vv .o R I I 2
Pm_safety ----- ......-.'I-. ....................... 2
BRACKET - hitch mounting R. H, « = « + » = = - = » - Ceeenreenn 1
BRACKET - hitth mounting Lo o« e = v s s s s e e e mr e mnannnn 1
BOLT - 1/2" x 1-3/4" NC HeX ZP v e vvvmanarecacenacannn 4 .
.LOCKWASHER - 1/2" ZP = « « « « - » Crer et 6
PLATE - Lift J6VET« « » o s e v s aneeaonaenens cerenanaas 1
BOLT - 1/2" x1-1/4" NChex ZP «--s-s----- Cemrreaeas2
NUT - 1/2" NChex ZP avvsvcner-n- ) -
WASHER - plain 3/4" ZP e v v v aeocnneansnoesenanns P2

April 1970




B RS,
“ar

CASE 444 COMPACT TRACTOR - &9
MODEL F11 SHAFT DRIVE PTO AND MODEL K
F18 FRON.T. QOUNTERWEIGHT BRACKET KITSsS .

MODEL F11 SHAFT DRIVE PTO KIT

REF. PART NO. DESCRIPTION . . REQ'D
1 C 14646 BRACKET - R.H. mounting +...... P h e e es et et e 1
2 C 14647 BRACKET ~ LLH, MOUNEITIE =+ ¢« o s vt e e me v oneennnnnnen, 1
3 111-° 362 BOLT - 3/8" x 1" NC rd. hd. SQUATE RECK + v v v s oo v v eunn ... 4
4 192- 21 LOCKWASHER - 3/8" . . e v v ennenn. et e e 10
5 129- 103 | NUT-3/8"NChexZP ..vvuunneunn. Nr e s e et e eaans 10
8 C 12692 PIN - clevis 5/8" v v v u e m v v e e wunan e e msesaereunr s 3 -
7 C . 10898 PIN - safety 2o vueenneenennennnns e e et e 2
. 8 C. 14363 SPACER - mounting bracket . .......... it vennnnnn.. 1
9 "113- 424 . BOLT - 1/2" X 2" NC BEeX BP -+ v e e eeee e emem e e 2.
10 192- 23 LOCKWASHER - 1/2" Z P i i ittt it ittt ee e ee e e 2
11 C 14118 BELT - PTO AriVe v o = v v s s s s anonseens e e e .1
12 . C 14113 PULLEY - PTO v e v v v v e v u fa e ma e et a e ~ e 1
13 NS8S PLATE - bearing mounting (order item 23). v & v e v e o v v v e .. 2
c 14 C 14504 FLANGETTE +ciue s in et aencnnass SR, fee e e 4
15 C 14505 BEARING - pulley v o - v ittt l ittt nn e esonnnins
16 111~ -362 BOLT - 3/8" x 1" NC rd. hd. square neck ZP « v v e v vevvuu... 4
17 111- 340 BOLT - 3/8" x 3/4" NC rd, hd. square neck ZP. « v v oo ewun.. 2
18 113-° 111 BOLT —~5/16" x 2-1/2" NC heX ZP . v v i v i i e ne e eenn. 1
19  131- 178 NUT - lock 5/16" NC hex ZP . .. .. e e e S|
20 - NSS§ NUT £ belt tension (order item 23) ..... et e et e s e e 1
21 Nss " SCREW ~ belt tension adj. (order item 23) o .o oo v v ennn. ... 1
22 C 14353 LOCK - belt tenSi0n « v o i v vttt e s e m e ne e e reeeennne 1
‘23" C 15548 KIT -belt tightener .. ... it in it ee e e, 1
- 24 C 15261 PLATE - bearing mounting « « v s e v v v e wwvwuaen.. v eaan 2
25 € 15264 SPACER - belt tension « -+ v v e v v wveus, e a e - ee e 1
26 C 15282 SCREW - belt 1ension s v o o cc v st ittt nseasannensens 1
27 113- 102 BOLT - 5/16" X 3/4" NC ReX ZP . v v e v s v ve v teneennnns 2
28 192- 20 ) LOCKWASHER - .5/16" 2P i i e i, R 2 ‘
. s
- . o

F18 FRONT COUNTERWEIGHT BRACKET KITS

C 14646 BRACKET - R_H. mounting

1 C e el e i etaceae s e 1
2 C 14647 BRACKET - LLH. mounting .. .. ... ... ecnnenenenno. L1
3 111-- 362 ° BOLT - 3/8" x 1" NC rd. hd. square neck, . . .. [ -4
4192~ 21 . LOCKWASHER - 3/8" ZP, .0t ctu e v veveeme e oo, te..d
5 ° 129- 103 NUT - 3/8" NC ReK ZP &, vt vt i ms e ne e e eeeveeeinnnns 4
6 C 14687 BRACKET - weight support ,,,.,.... teeasaaasae tesaad
7 113- 607 - BOLT - 5/8" x1-1/2" NC heXx ZP . . . ... eeee e 4 .
8  192- 25 LOCKWASHER = 5/8" ZP .\ . it nnenennennnnnnen. 4
9 . 129- 107 NUT - 5/8"'NC hex ZP . ... .. iurnenenennncenenennnn 4
10 113- 423 BOLT - 1/2".x 7" NChex ZP .. ....... e e e e 2
11 195~ 533 . WASHER -'plain 17/32" ZP _ .. . . ... .. e e 2.
12 192- 23 LOCKWASHER - 1/2"ZP | . .. .. ... e e 2
13 ° 129- - 105 NUT - 1/2"NChex ZP _ ., ...... @ e tenecesesan e 2.
14 C  12692° PIN - CleviS 5/8" 2 | ..t eee s e crerennnnnnnas 2
15 C 10898 PN - Sty | ittt e et ie e e 2
Printed in U.S.A. ' . S ‘ April 1970 -

]
L]




& e “ . = o
§ <. . , = -
70 - NUMERICAL INDEX’ . ) ..~ NUMERICAL INDEX - _ ]
PART . PAGE REF. PART PAGE .REF.  PART _PAGE  REF. PART - : PAGE REF. © PART PAGE  REF. PART ”
NO. T NO.  NO. NO. NO. KO, NO. NO. - NO. _ NO. - NO.  NO. NG. ‘No. Ne. N%'f’ _:ACS I;g:
10923 . Bl 17 B 59393 11 48 ¢ .12725 37 21 Cc 14228 53 9 C 14539, 55 - 7 - C-714830 © 47 g9
10927 61 12 C 10312 15 16 C 12880 59, 1’ G .la228 93 1 C 14540 . 55 4 *C 14831 47 10
© 10934 : 61 3 C 10312 21 & | 'C 12883 59 2 C 14240 21 Lol ¢ 14545 . ° 55 "7 C 14832 47 . 11
16905 ) 41 .2 C 10317 31 1 C 12884 59 3 C = 14241 , 21 - o1 T o 14548 53 12~ C. 14833 _ 47 12
' 30035 -9 20 c 10372 . 5 2 C. 12885 59 4 C 14244 . 3928 F c 14546 55 12 C 14834 _ .47 13
40035 . 11 28 C 10487 921 - 1 C ‘1886 53 5 .- C 14244 . 838 1 C 14547 . 49 7 C 14836 47" 15
A . 10326 ' 19 22 C 10548 - 49 15 | 'C 12903 59 8 C 14245 © 39 - 730 C 14553 - 49 - @. C 14837 47 16
A .f1538 .- . 35 5 C 10657 . 15 - 14 " C 12965 - 37 38 C 14246 - 21 6 | C 14554 49 ° 10 C 14838 47 18
" A 20965 o 61 -1 |- C 10678 . 15 3° C 12975  31-. 10 o~ C 14247 -39 23 C 14554 51 _ C 14867 67 1
A 27001 - . 9 23 7| ¢ 10836 51 4 C 13077 25 12 . C 14249 : 39 25 .G 14556 | 49 1 C 14872 65 1
A 27251 ;49 17 C - 10898 57  10- | C 131086 31 8" (G 14258 . o 29 19 C 14559+ 55, .2 C--14900 29 10
A 27365 11 . 39 C- 10898 - - 67 4 [* C .13196 37 16 - € 14268 35 1 C 14560 55 2 | C 14906 11 44
A . 27410 -59 % C’ 10898 - 69 7 C 13197 37 17 ., € 14278 - 41 1 C+ 14561 .53 6 C .14916° 35 . 4
‘A 27577 _ 59 6 C 10898 69 15 °| € 13200 59 2 -7 - C 14283 .25 10 C 14561 55 . 9 C 14923 43 . 5
A 27891 - 41 ‘6 ‘C 11529 . 15 17, C 13200 59.° 3 . €~ 14288 26 - 9 C 14563 53 8 . C 14942 35 23
A 30064 312 ‘C . 11529 - 39_ - 16 | C_13203__ 59 _ 10. . C 1420 25 “13 1 g 14563__ 55 11 _.C._ 14944 -927 _ (329
A 30095 39 9 |. ¢ 11545 15 18 C 13204 59 12 C 14292 : 25 7 C 14564 48 2. C 14944 35 - 10
A 30338 63 13 C° 11545 39 17 C 13207 59 . .11 C 14294 25 , 8 . C 14565 49 3 C. 14945 ~ 35 9
s A 30751 g9 14 C 11635 ag 8 C 13211 37 g C 14295 . 23 10 C 14586 49 \° a- C 14950 35 1
A 30881 & 33 14 " C 11643 43 8 C 13261 37 40 C 14297 - . 2. 5 C 14568 67 14 C 14970 . 65. ~ &
A 30881 . 57. 33 C 11844 =~ 43 4 - C 13266 37 8 & C 14304 -+ 51 g C 14589 27 13~ C 14975 B3 2
A 309M1 : 65 12 Cr 11942 29 3 C 13297 29 12 - C 14305 . 51 8 C 14590 27 13 C 14976 63 3.
A - 31220 : "33 13 C ' 11942 - 41 9 C 1335 29 C 14317 _ 31 2 C 14598 27 21 C 14977 63 1
© A 34046 : 61 21 C 12003 ki 19 C 13357 135 3 tC 14318 31 3 | Cc 14613 39 29 C 14977 63 1
- s ) A 35956 a3 ' C 12081 .31 3 C 13360 37 .41 C 14328 27 3 C 14613 41 | C 14979 -65 .4
: A 37247 41 4 C 12092 21 C 13373 L) 9 C 14332 31 18 C 14618 39 31 "@ 14990 33 12
« A 40855 - 61 4 C 12093 41 -3 C 13385 37 6 C -14333 ' 31 17 C 14627 53 . 5 .C 14991 63 9
A 43182 61 €. 12102 " 31 13 C 13411 15 - 8 C 14342 ©27 2 C 14627 - 55 8 C 14994 23 18
A 50096 . 37 18 C 12110 31 5 C 13510 41 5 C 14343 33 18 C 14829 a7 20 C 14994 25 1
A 62079 - 15 15 C 12111 31 6 C 13512 41 1 C 14353 - 69 22 C 14644 37 24 C 15007 15 5
A 70058 33 2 C 12115 35 7-| C.13513 41 9 C 14363 69 8 C 14645 29 6 C 15036 43 21 -
A 700862 31 8 C 12126 33 19 C 13514 41 8 C 14398 11 43 C' 14646 " 69 1. C 15036. 45 4
: A 70090 5 5 c 12127 41 5 C. 13515 41 3 C 14399 11 - 286 C 14646 69. .1 C 15060 9 27
- s A 70100 . . 39 18 C 12188 41 6. C 13526 35 16 C  1445%Y 67 2 T - 14647 ' 69 . 2 ~ C 15080 Y 17
A 70109 . 39 1 ol 12187 19 3 C 513605 31 5 C 14459 . 67 5 C 14647 69 . 2~ C 15123 65 14
A 72001 43 11 .C 12224 19 2 4 - C 13716. 31 6 C 14460 67 5 C 14653 39 21 C 15133 53 . 13
oo A 72002 43 12 Lo 12370 31 7 C 13744 57 g C. 14462 . 67 8 C  1465¢ . 3% - 22 C 15133 50 7 13
- A 72007 © . 43 - 13, |' ¢ 1250 53 7. c 13770 37 1 C 14466 o 57 1 C' 14655 39 27 - C 15183 27 25
é . % asgre e o 12s 55 10 C 13848 19 ] C 14470 57 27 | € 14655 47 . C 15184 27 26
A 72078 17 '8 |=NC 12540 31 3 C 13863 35 12 € 14481 - 57, ¢ 5 C 14687 ~ - 69 6 C 15261 69 24
A 72079 . G 1255: s 25 © | C 13866 35° 13 - C 14489 57 3. C 14690 21 5 C 15262 89 26
A 72080 C 12552 a7 28 C 14080 51 1. C 14491 - 57 12 C 1469.2 65 13 C 15264 €9 25
) A 72083 C 12557 37 30 C -14066 53 3’ C 14492 - 57T v 7. C 14685 85 - 10 C 15335 39 1
3 . " A 72083 . C 12558 39 ‘0g C 140686 ‘55 N C 14504 . 69 14 C 148698 65 9 C 15396 29 26
A 72084 . ° C 12559 37 31 ¢ 14067 53 ) C 14505 69 15 C " 14699 65 . 11 ¢ 15410 20 . 23
A 72098 © C 12561 g 14 C 14112 60 12. C 14507 : . 39 7 C 14703 63 186 C 15449 57 48
A T21000 - T C 12603 15 " 21 C 14116 69 .11 ¢+ 14507 ‘ 43 18 C 14709 63 - 17 C 15451, 39 24
A 72100 - C 12604 . 35 9 C- 14153 57 39 C 145313 ) 29 . *C 14710 63 .18 C 15452+ .29 9
A 72103 ‘ ¢ 12612 35 B C 14168 37 23 . C 14517 ' 29 21'| C 14712 63 C 15455 29 19°
A 72108 C 12675 57 18 C 14187 35 15 C 1451%, - . 37 - 22 C 14715 - - 83 8 C 15478 39 23
‘A 72108 C 12676 57 38 C 14194 "33 4 C 14528 o 57 41 C 14717, 63 15 C 15479 39 25
TA 72108 o C 12878 " 57 8 C 14195 39 ‘14 C 14533 R 24 f@:\%c . 14722 63 3 C 15481 39 28
R B 50223 - “ o C 12683 - 51.. 2 C 14200 .33 6 . C 14533 ‘ 57, 22 %G 14724 . 83 4 C 15481 45 1
- ¢ B ' 40224 . . C 12684 a0 14 / C 14201 . 33 7" C 14534 29 15 C 14725 63- 14 C. ‘15483 39 -8
‘ B 50255 - C 12692 69 . 6 | C 14210 27 ' 5 - G 14537 . 49 9 ~C 14728 29 . 5 C 19515 23 7
. ‘B 50273 4 T.C 12692 89 a4 C 14213 27 4 C 14538 49 22 C 14729 - 27 17. C -15556 23 11
. B 50293 A . C 12713 - 37 2 C 14222 37 39 - € 14539 53 4 C 14827 47 4 'C 15557 23 8
‘B 52118 C. 12718 37 - 36 - C 14223 37 3 : -l - C 14828 47 - 7 C - 15558 69 23
B* 52144 ‘C, 12723 L3110 C 14224 21 . 3 T .- “C 14829 41 8 C 15632 35 19




- S . . P T . "
o . - ) A - . . - o - .- .. - A I S
‘ . 7" “NUMERICAL INDEX - Ty A * NUMERICAL INDEX - , . 73
PART . PAGE REF. .. ~_ PART PAGE - REF.  PART PAGE  REF. . PART. . - PAGE ' REF. . PART _PAGE. REF.  'PART _PAGE' REF.. .
e *No. . T '‘NO.- NO. - ' No. - NO. . 'NO.  NO. NO. NO. -i. . NO. NO.  NO. -NoO. NO. ~ NO. NO. .© NO. NoO.
~* . : . _ . . - . .
- C 15633 - - 41 .10 C 18153 '27- - 18 | KO 235278 19 24 KO 237327 - ©49° 27 | 15 816 -. 27 ° 20 113 607 69 n
C. 15696 - | 83 © 10 C 18187 49 12 KO 235333 .11 207 1 x5 237339 49 21 .| 25~ 104 7.1 114-° 200 39 377 - -
. ‘C 15697 53 11 C: 18296 ™~ -15 1 KO 235353 1l 53-. "0 .gO 237658 . - - 11 5 | 25 -104 19 11 /f15_' 208 15 20
C 15717 23 1 | ¢ 18384 . 45 9 |. KO 233368 15 . .5 | Ko 237727 <1 45 41 25-.15100 - 3% 3 |,/126- 11 45 15
C 15718 23 3 G/ 18813 31 1 KO 235476 19 25 KO 237750 49 41- 18 11 - 13 .| 126~ .12 - 43 9
; "L C 15729 .. 45 2 |- ¢ 19005 21 7 'KC 235582. 7 13 "l ko 2vs088 7 25 |- =3. 528 39 32 129- 17 18 -7 -
: : C 15730 .45 3 C 19037 47 ‘| Ko 235603 19 ° 33 E KO 275067 - o1 25 " 83- 55 43 - 19 123- 17 27 .29 ...
C 15731 oo - ‘:45 4 . C 19562 33 24 - kO 235631 T 10 i {KO 275143 7 q 83- 55 45" 5. 129- 17 - 51 g4
C . 15732 - 45 .5 C 19562 49 5 KO 235680 .- 19 34 i KO 275144 7 711" . go. 4 7.2 129- 27 .51 22
C 15733, . 45 6 Cc 21513 37 14 KO 235748 11 .~ 42 | ., KO 275144 11 51 92- ™6, 9. 12°-1 120- 37 19 20
EIN : C 15734 S 45 7 c 21514 37 12 KO 235757 11 =20 . RO 275220 A A D AT 6 43 .3 120-_ 101 27 8
C 15735 - 45 8 .C’ 22571 51 KO 235787 11 ° B4 : . KO.275231 ° B LA 92- g . 27 1% |-~129- 100 33 23 -
C - 15737 S 45 10 C .22573 51 10 | "KO 235803 9 .- 8 KO .275341 - 5 03 92- -8 61 4 |" 129- 101 51 17
T 15738 45 e 2370 23 — 86— KO0-235811—0— - KO-275341— : 13 59 = t——5—|—129——10r——57——15— —
C 15739 45 . 12 - 23740 - 25 - 6 KO 235838 7. 12 - KO 275341 15 11. 111- 1 27 . 27 120- 102 21 4 .
C. 15740 . - 4 13 1. p 31945 37 , 4 KO 235868 9 17 . KO 275690 - 19 15 1115 101 29. 13 | 129-- 102 27 16 -
C 15743 23 14 - D 40816 ~ 59 =8 KO 235900 18 32 KO 275373 17 3 111- 108 . 51 16 | 129- 102 233° 17
C 15744 -To23 1~ G 13827 43 14 KO 235950 11 23 . KOoA 536 5 10 "} 111- 109 27 11 7| i29- 102 39 34
C 15746 : 23 2 G 49048 33 9 KO 235954 15 23 KOA220981 . 49 C111- 131 & 33 21 120- 102 41 ' 8 -.
C 15749 . ©o 23 - KO, 200380 17 1 KO 2359855 15 4 1 Skoaz3isz 49 > 111- 202 29 25 129- 102 51 14
C 15946 28 . KO 200443 17. 12 4 KO 236285 11 "1 KOA235100 - - 5 1 1 111- 202 51 15 129-° 103 29 2
C 15961 21 4 |. KO 220174 - 11 49 - ‘KO 236387 17 1 KOA235256-S - . 19 26 111- 340 - B9 17 129~ 103 . 57 39
- - C 15870 ¢ 57 45 KO 220174 49 KO 236442 49 24 ; KO0A235327 - 7 20 ‘ 111- 349 - 29 4 120- 103 57 36
o C 15971 57 42 KO 230020, 7 18 KO 238488 11 31+ KOA235334 - 49 111-, 362 - 89 3 1 "120- 103 61 20
’ C 16095 : 57 46 KO 230170 7 14 KO 236504 O 28: . KO 235646 L1 23 111- 362 69 3.1 129- 103 69 . %
C . 16097 57 .44 ‘KO 230170 11 9 KO 236506 9 31 ! KOA236205 15 - 12 | | 111- 382 69 16 | 129- 103 89 <, 5
- “c- 16098 - 87 . 43 KO 230265-8 7" 27 - KO 236509 9 29 KOA236396-S 49 ' 8 111- 530 - 61 - g 120- 105 © 61 5
. C 16099 57 49 KO 230265-S 11 - 11 "KO 236510 9 . 32 K0OA236396 - 53 1 111- 531 61 8- 129- 105 61 15
: : C* 16101 39 15 »| KO 230722 49 KO 236559 9 33 | KOA236507 9 0 1 113- 1z 37 20 129- 105 67 10
- C 16128 63 . 20 KO'231032 -~ ' 7 - 5 . KO- 236562 53 13 | KOA236636 y 15 17 q13- 2 15 12 | 129. 105 69 13
t C 16255 - _ 29 26 KO 231032 . 11 58 KO 236564 53- 2 | KOA23G636 17 113- 4 . 57 14 | 12a- 107 . 57 - 29
I C 16295 37 27 KO 231052 19 16 | KO 236568 53 12- | KOA236720 ‘ 11 35. 113- 6 1. 19 | {29- 107 69 .. 9
- : C 16297 41 2 7| KO 231281 . 49 KO 236570 53 11 KOA236960 13 . 63 13- 6 15 3 |\ 120. 122 51 50
| C 16297 4 1 KO 231355 19 -31 JKO 236571 53 4 |  KOA237031 , 19 28 113- 102 3. 1 129- i25 31 15 .
C 16305 T2 23 KO 232535 ~ 49 KO 236572 53 8 ! KOA237033-8 11 8 | .113- 102 69 on 120 325 a1 16
! : C 16305 - | 18 KO 234380 53 .10 KO 236573 53 7 ! KOA237107. 11 & 113- 103 15 7 1290- 400 57 . 47
? C. - 16443 ‘ 20 1 KO 235003 = & 11 KO 236574 53 15 ! KOA237344 9 10 T13- 104 27 14 129- 408~ 8% 2
, . C 16483 - 25. 13 KO 235007-8 7. ° 15 | _KO 236575 53 5 KOA237401 . 9 15 113- 104 33 15 129- 504 39 20
; : . C' 16485 .2 1 KO 235007-S 11 . 10 KO 236576 53 17 K0A237403 9 15 113- 111 69 18- 129- 531 - 59 13
S C 16516 . 4T 1 | KO 235011 .7 16 | -KO 236577 53 .14 |, -KOA237404 9 15 13- 118 . - 21 7' 4. .e01 | 57 13
! 'C 16517 47 . KO 235025 11 18 KO 236594 53 B | KOA287405 .9 13 113- 118 *63  ~10 129- 661 51 ' 13 .
| - Cc 16786 . . - 23 13 KO 235025 11 <52 | KO 236611 9 13 | - KOB237034 ° 22 | -113- 208 © 11 T4 131- " 71 27, 12
C 16786 ' 25 4 KO 235026 . 11 17 KO 236763 .9 2 . KoBzs7iB2 11 7 113- 207 11 " ax 131- 176 29 - 23
c 17217 15- 19 |* KO 235047 - 7 g | -KO 236764 9. 16 = KOX 283-4. 19 27 o 113, 207 39 2 |-.13= 176 83 . 11
"Coo17217 23 19 KO 235048 T 6 KO 236765 -9 16 L 15282 _ - 38 1 113- 207 57 30 131- 176 69 19
C . 17574 15 16 |. KO 235054, 15 14 KO -236826 49 . =20 | - R 16287 11 21 113- 209 61 18 131- 350 29 14
C 17763 ' 49 . 26 °|. KO 235057 - 13 60 KO 236829 49, ] R 16287 . 11 47 113- 219 ? 5y a4 . 131- 366 ~ 37 35
c’' 17808 . - 49 KO 235070 1L 29 KO 236865 15 . .11 | R 17820 ] 37 33 113- 412 67 6 131~ 829 51 5
C .17809 : 49 13 KO 235070 11 54 KO 237022 19 21 | T 25683 7 24 113- 417 63 5 181~ 1112 33 8
C 18011 33 5 KO 235084 - 19 .19 KO 237029 . 15 V34346 o 7 24 113-- 417 87 9 | "132-_. 5 571 .26 .
'C 18097 - -9 . 24 KO 235085 19 18 |. Ko 237038 11 1 W 5083-S ' 9 a 113~ 421 87 13 132- 48 21 5
C 18097 11 34 | KO 235086 19 17 KO 237038 49 19 W 5063-8 15 26' {  113- 423 69 _ 10 132- 91. .63 . B
C 18097 . 11 46 KO 235117 7 8 KO. 237064 13 64 W  5063-8 39 6 113- 424 - 29 17 .| {32. 306 &7 - 12 °
. C 18099 2719 30 KO 235118 ¢ 7 7 KO 237105 49 23 HARDWARE CODE NUMBERS 113- 424 37 43 | y33_ 310 35 17
C 18100 . s .49 ‘ KO 235125-5 . 19 29 KO 237143 53 19 . 13- 514 27 . 14 113-" 424 ° 69 . . 9 132- 310 97 - 4
C. 18101 . 9 18 1%8 ggglgﬂ 7 j{; KO 237225 53 16 13- 540 . 45 14 llg- 325 . gg 12 132- 310 - 63 4
o C 18103 ‘ .- 19 27 175 11 - 13- 650 . 43 2 113~ 1 - 132- " 311 ‘31 . 9
S : ] ‘KO 285277 19 23 KO 237306 11° 9% 15 | 1

- 420 19, 9 113- 447 29 16




- . - - U e - iy -
% X T g v
’ 74 NUMERICAL INDEX - : i ; . i
PART PAGE REF. PART ¥ PAGE REF.  PART PAGE REF. ’ g
T ONO. " NO. NO. ~ NO. NO. NO. NO. - NO. NO. . ;‘*1
; : s — o ) 2
132-. 321 p 35 11 192- 21 69 4 219- 404 33 20 o T
13- 59 . ° 63 19 192- 23 28 .18 219- 405 63 2 : - +
138- 96 _ 35 14 192- 23 31 14 221- 4 '3 T ‘ ‘ |
138- 96 57 6 192~ 23 37 42 221-- 12 4 11
138- 99 31 4 192- 23 61 - 16 ° 221- 412 57  ~19 _ |
138- 309 63 5 192- 23 87 7 221~ 1130 65 1 A .. ]
138- 2043 37 13 192- 23 go - 10° 221- 1139 65 6 ‘ ¥
N 141- 2 57 25 192- 23 69 12 221- 1375 65 5 ) . , S ;
141-  4- 3% 22 192- 25 69 8 '221- 1422 65 2 g 7 :
: 141- 56 57 .40 193- 4 1. 8 353-~ 157 29 20 —~ . . A
164- 41 23 4 193- 26 13 .62 . . ’ _ ‘
165- 109 11 25 193- 31 39 5 = -
166- 561 39 4 193- 57 33 22 ) a - ,
169- 146 59" 14~ 193" 60 ‘15 .10 . : ‘ . - L
_ 171-. 244 51 25 193- 6l 51 18 : : ‘
173- 773 R - U 1937 %0 51 19 Tt T T8 R S - B
©173- 215 19 193-. 76 23 5 -
173- 221 61 193- 517 - 51 21 N
175~ 430 35 193- 524 59 ] ‘
175- 436 10 195- 11 5L
175- 464 r 195- 104 15 18
177- 94 7 195- 104 23 16 -
‘ ' 187- 484 3 195- 104 35 20 ; i .
. © 7 s .7 187- 1036 - .9 . 195- 510 59 5 - . X
_ 187- 1036 11 T 195- 512 5 8 -
187- 1046 12 195- 512 27 24 - .
- 187- 1047 6 195- 515 15 8 - " . e
. 187-.1251 2 195- 515 19, 10 : . ‘ . . e . o :
192- 18 9 195- 515 29 11 , . .o . " 1 :
192- " s18 ' 6 195- 520 27 6 . - ' A ‘ ) T :
192- 18 28 195- 521 29 24 - L ' . L .- ‘ .o
©192- 18 12 195- 521 53 18 . : . : . o , . . -
192- 18 23 195- 521 59 - 4 3 Y ’ L
. 192- 19 18 195- 533 35. 6 L - : . » . , -
192- 19 2 195- 533 41 11 -~ ! - ; C T ' S " '
192- 19 9 195- 541 9 .25 ‘ - i . S
192- 19 13- 195- 541 11 36 ’ i . PO
192-- 19 13 195- 541 . 57, 28 ! i ) . :
192- 19 7 195- 541 63 7 T— . '
192- 19 19 195- 541 " 87 3 ) ) ) ' .
192- -19. 16 195- 545 87 11 - , ; - . . . ) :
192- 20 6 . 195- 2021 29 27 i - o T )
192- 20 3 205- 27 15 6 : e f I : ulbul- : ; : e > A
192- 20 15 211- ' 9 59 -9 - x . . : T . -
192- 20 - 10 211- 10 41 4 " Fom g o~ e . : S~
RO Angerso uipment Co., Inc |
. 192- 20 33 214- 8 - 39 26 _ , 2y - .
192- " " 20 7 214~ 251 . 15 4 o .o , . : _
192- 20 28 218- 455 65 3 ' : : Co
192- 21 15 218- 1057 57 23 . y L . ' . ‘ ’ T o=
192- - 21 24 218+ 5007 - ~ 39 36 s T e
192- - 21 32 218- 5007 ~ 57 - 21 . < - -
192- 21 19 218- 5008 39 13 .
192- 21 24 218- 5062 _39 10 -
o192- 21 21 218- 5064 ° 39 12 , - ;
192~ 21 3 218- 5065 39 12 : . oo B
192- 21 9 218- 5066 38 10 -
192- 21 31- 218- 5077 33 11 - ‘e -
192~ 21 35 218- 5107 39 135 : ’ ) . . |
19z~ 21 - .19 219- 403 . 31 4 ' . - - T
192- 21 -89 4 219- * 404 31 7 : \ i
o . ‘ 3 a |
L] - / S




